CONTENTS-FRAME GROUP

F00-1 F00-2 Fo1
ENGINE MOUNTING PARTS CVT AIR PIPE LOCK KIT(WITHOUT GEARSHIFT LOCK)
TEWOTARPFE WA T
:
[
F02-A
MUFFLER(INTERNATIONAL) FRAME
FO2 AR BNUFFLER ERNE @ . .
A\ ».
b
B
t
39
.
e
L
.
F0a-1 F04-2 F04-3
FRONT PLASTICS MIDDLE PLASTICS
HRHEFRONT PSS BRMAIERON PASTES & FERFINDDLESTES
N .

MIDDLE PLASTICS

REAR PLASTICS

BOTTOM PLASTICS

xR |

ERIE REARPLASTICS

WA BOTION PLASTICS

Fos FO7-A
FRONT WHEEL(ALUMINUM)
ERFRONT SUSPENSION v ) FRONT WHEEL |
0 o 41
J." ol ¥
%
J \;g‘,
» S
12 %0
¢ i 4
F07-B FO8-V1 F08-V2
FRONT WHEEL(STEEL) BRAKE SYSTEM BRAKE SYSTEM
OTWER ARG [ WaRg s
»
F10-1 F10-2-A F10-2-B
HANDLEBAR STEERING SYSTEM STEERING SYSTEM( EPS)
F10-2-A %7 RA/STEERING SYSTEM|

Fi028 ARRSTEERNG STSTEN] *




CONTENTS-FRAME GROUP

F10-3 FIL-A F11-B
HAND GUARD REAR WHEEL(ALUMINUM) REAR WHEEL((STEEL))
FEF I HAND GUARD %/ REAR WHEEL ) REAR WHEEL.
L @ 4
R T . Ly '
e @ 4
<y e
v N * @
F12 F13 F14
FUEL TANK SEAT RACK
[ AIFUEL TANK L L

F15-2

TOWING

WINCH

F15-3
FUEL INJECTION SYSTEM

HTomNGHNCH

AAHENETRSTE |

)

WARNING DECAL

/8
F16 F17 F18
LIGHTS DASHBOARD COOLING SYSTEM
s oo W GaNE
1=l
Gl
B
— H
»
F19-1-A F19-1- F19-1-C
DECALKITS DECALKITS DECALKITS
— GO0 Tourane — LFOO) TOURNG QOO roumns
—g00 — OO0 ==

T—EF —— N—

B eFl— ||| S J—

CFMOTO ax2 &5 ' (=55 I 2 (e==)

p— TOURING B NN 5 CTOURING
F19-1-D F19-1-E F19-1-F

DECALKITS DECALKITS DECALKITS
~ o ~

croRCE cCFORCE | | [ 7 : "

\—2--7/-1% —asoL soL asoL —a50 L. ——asoL

—eF ‘CFMOTO 'axa 5 5 7 5 o 7

5 EFI=— (T i vees s == 10 B — oo “

‘crorRCE ‘cFoRCE | | | “ " 2

EEGOO e —aon D e P

(1 rouene .

‘CcrFORCE — . “
. _—qooL. aooL —_— OO
CcrorRCE " *
—_—gqooL f— OO

F19-2-A

EBAER cra00n-31




CONTENTS-FRAME GROUP

OWNER\'S MANUAL(INTERNATIONAL)

F20 F23 F27
TOOLS BUMPER FRONT CV SHAFT
R L P pRERER | Fo7 R4 FRONT OV SHAFT |
S
‘W(@S /- 2
{ D
_0g., /
- / 1?;,,‘.7 J 3
. ¥ O ]
— Lf o T e Mg
3 '(60%, s - -
s O@, Swl,
1’ a .
2 2 v
@ Vg '
F28 F30 F31
REAR CV SHAFT DRIVETRAIN SYSTEM FRONT AXLE
B SIEfeA A REAR CV SHAFT Fe3 74 DRIVETRAIN SYSTEM I FRONT AXLE
N 1
fg, 2
= g
. “[t-m(@‘_ _
1 o)
J ) O@o@.ﬂ
o 1/
F32 F33 F38-A
GEAR SHIFTING REAR AXLE(WITHOUT DIFFERENTIAL) OWNER\'S MANUAL(CA&INTERNATIONAL)
“RERAIGEAR SHIFTING m
S
£ :Q§} /
11 )
Owner’s Manual
) 4 weADTHS Ko impora
# kil s
F38-B

TOWBAR

Owner's Manual

It contains important
safety information

CFORCE 400L EFI EPS
CFA00AZ-3L)

458/ TOWBAR

i

F41-v1
AIR FILTER ASSY

SWBH/ AIR FILTER ASS1.

L
i O
G )
O
ba
b &
e
N
u(




CONTENTS-ENGINE GROUP

191Q ENGINE

E01-1
LEFT CRANKCASE ASSY

E01-2
RIGHT Cl

RANKCASE ASSY

EANRELEF GKCASE ASSY.

ERNBERIGHT CRNCASERSSY

E01-3
CVT CASE ASSY.

E01-4
LEFT CRANKCASE COVER ASSY

E02-1
CYLINDER

HEAD COVER ASSY

(et ERSBEELEFT CRANKCASE COVER

E02-2-A E02-2-B E02-3
CYLINDER HEAD ASSY CYLINDER HEAD ASSY CYLINDER BODY ASSY.
ARGYLNOER HERD ASY RGN B0V ST, e
o t

E02-4 E03 E04
CAMSHAFT OF CYLINDER ASSY
A o
Vil
E05 E06-1 E06-2
CLUTCH & CVT ASSY.(18g WEIGHT ROLLER) TRANSMISSION SYSTEM(1) TRANSMISSION SYSTEM(2)
[k BT ET T
. @ .
MO
P . owtt
Iy 6)%’5
5 S
® Vg
E06-3 E07 E08
TRANSMISSION SYSTEM(3) OILPUMP ASSY WATER PUMP ASSY
E063 RS0/ TRANSISSION SYSTEMS) EOT R/ OL PUMP ASSY.
o
&/
N7 ] AR
2N
7 N o
K%!
S, %
G s
» “o
E09 E29 E30
STATERING SYSTEM ENGINE GASKET KIT ENGINE OIL SEAL &0-RING
B KR/ ST [ mmmimiBGhe s | " TRAHIOT ENGNEOL SELIORNG | g
<
Q
s ¥
o
9 o
i & 4




FO0-1 NGINE MOUNTING PARTS

Parts Number

Parts Name(EN)

Specification

[ary

9CR6-001100-20000

FRONT BRACKET, ENGINE

ELECTROPHORESIS BLACK

30006-122180810

BOLT M12x1.25x180

M12x1.25x180

9GQA-030010-20000

BRACKET, STEPPER MOTOR

1
2 9DQV-000200-3000 DAMPING BLOCK, ENGINE 1 45HA
3 9DQV-000300-3000 DAMPING BLOCK, ENGINE 3 55HA
4 30006-122170810 BOLT M12x1.25x170 1 M12x1.25x170
5 30102-060012810 SCREW 4
6 30204-102810 NUT M10x1.25 4 M10x1.25
7 30204-122810 NUT M12x1.25 3 M12x1.25
8 30006-103020810 BOLT M10x20 4 M10x20
9 2

1

2

==
=IO

0010-013009-0010

BOLT M6x40

M6x40




CVT #5 %/ CVT AIR PIPE

FO0-2 CVT AIR PIPE

Item No. Parts Number Parts Name(EN) ty Specification
1 9DQV-000301-3000 FRONT PART, CVT AIR INLET PIPE 1
2 TFQ004 SCROLL PAPER, HEAT INSULATION 4 50*0.062
3 5BWV-040007-5000 INNER HEX BOLT M6x20 1 M6x20
4 9DQV-000306-3000 JOINT 2, CVT AIR INLET PIPE 1
5 9030-000109 SCREW CLAMP, A-TYPE 3 70~90
6 9DQV-000305-3000 REAR PART, CVT AIR INLET PIPE 1
7 9DQV-000303-3000 JOINT, CVT AIR INLET PIPE 1
8 9010-000105 A-TYPE SCREW CLAMP 78-101 3 78-101
9 9DQV-000304-3000 JOINT, CVT AIR OUTLET PIPE 1
10 9060-040310 PLASTIC CLIPS 1
11 9CQV-000302-3000 CVT AIR OUTLET PIPE 1 LONG MODEL
12 30601-117010 CLAMP A17 1 A17
1

0180-110005

OIL STORAGE HOSE




A/ LOCK KIT

Vi
FO1 LOCK KIT(WITHOUT GEARSHIFT LOCK)
Item No. Parts Number Parts Name(EN) Qty Specification
01 9DSV-011000-6K00 LOCK KIT 1
02 9DSV-011070-6000-0MPO0 KEY KIT 1




F02 #5E BMUFFLER

Vi

25

FO2-A MUFFLER (INTERNATIONAL)

Item No. Parts Number Parts Name(EN) ty Specification
01 9DQV-021100-3000 EXHAUST PIPE ASSY 1
02 9DS#-021101-6000 UPPER HEAT INSULATOR, FRONT EXHAUST PIPE 1
03 9DS#-021102-6000 LOWER HEAT INSULATOR, FRONT EXHAUST PIPE 1
04 9CQV-020020-3000 HEAT INSULATOR, EXHAUST PIPE 1
05 7030-021305 SCREW CLAMP, A-TYPE 7
06 9CQV-021200-4200 MUFFLER ASSY 1
07 9CS#-021320-6600 SPARK ARRESTOR 1
08 9CQV-021201-3000 UPPER HEAT INSULATOR, REAR EXHAUST PIPE 1
09 9CQV-021202-3000 LOWER HEAT INSULATOR, REAR EXHAUST PIPE 1
10 30206-060510 NUT M6 3 M6
11 8010-020001 NUT M8, MUFFLER JOINT 2 M8
12 9CR6-020002-00001 DRAG SPRING,MUFFLER 4
13 9AWA-021003-00001 SMALL GRAPHITE RING 1
13 9AWA-021003-00002 SMALL GRAPHITE RING 1
14 9GQ0-020010 SPRING HEAT INSULATION PLATE ASSY 1
15 9DQV-020010-3200 HEAT INSULATOR, MUFFLER 1
16 9GQ0-020002 RUBBER BUSHING, MUFFLER 1
17 30006-102070810 BOLT M10x1.25x70 1 M10x1.25x70
18 30006-080065810 BOLT M8x65 1 M8x65
19 7020-020001 LINER, MUFFLER 1
20 9010-050003 CAP, CUSHION SLEEVE 2
21 5BY0-020030 DAMPER SLEEVE ASSY 1
22 9CR6-020020 MOUNT ASSY, MUFFLER 1
23 0800-022300 BUSHING, EXHAUST PIPE 1
24 9CR6-020003 WIRE WASHER 2
25 9DQV-020001-3000 BRACKET, EXHAUST PIPE 1
26 0HU0-176000 OXYGEN SENSOR 1
27 9DQV-020002-3000 HEAT INSULATOR, MUFFLER 1
28 9DQV-020003-3000 HEAT INSULATOR, MUFFLER 1
29 6KM#-040702-8000 INNER HEX SCREW M6x12 2
30 30006-060012810 BOLT M6x12 7 M6x12
31 30006-060016810 BOLT M6x16 5 M6x16
32 30306-060800 WASHER 6 3 6
33 30303-060900 WASHER 3 6




FO2 #5H # 2/MUFFLER

Vi

@%~31

~ B 05

F02-B MUFFLER (EPA)

Item No. Parts Number Parts Name(EN) ty Specification
01 9DQV-021100-3000 EXHAUST PIPE ASSY 1
02 9DS#-021101-6000 UPPER HEAT INSULATOR, FRONT EXHAUST PIPE 1
03 9DS#-021102-6000 LOWER HEAT INSULATOR, FRONT EXHAUST PIPE 1
04 9CQV-020020-3000 HEAT INSULATOR, EXHAUST PIPE 1
05 7030-021305 SCREW CLAMP, A-TYPE 7
06 9CQV-021200-3000 MUFFLER ASSY 1
07 9CS#-021320-6600 SPARK ARRESTOR 1
08 9CQV-021201-3000 UPPER HEAT INSULATOR, REAR EXHAUST PIPE 1
09 9CQV-021202-3000 LOWER HEAT INSULATOR, REAR EXHAUST PIPE 1
10 30206-060510 NUT M6 3 M6
11 8010-020001 NUT M8, MUFFLER JOINT 2 M8
12 9CR6-020002-00001 DRAG SPRING,MUFFLER 4
13 9AWA-021003-00001 SMALL GRAPHITE RING 1
13 9AWA-021003-00002 SMALL GRAPHITE RING 1
14 9GQ0-020010 SPRING HEAT INSULATION PLATE ASSY 1
15 9DQV-020010-3200 HEAT INSULATOR, MUFFLER 1
16 9GQ0-020002 RUBBER BUSHING, MUFFLER 1
17 30006-102070810 BOLT M10x1.25x70 1 M10x1.25x70
18 30006-080065810 BOLT M8x65 1 M8x65
19 7020-020001 LINER, MUFFLER 1
20 9010-050003 CAP, CUSHION SLEEVE 2
21 5BY0-020030 DAMPER SLEEVE ASSY 1
22 9CR6-020020 MOUNT ASSY, MUFFLER 1
23 0800-022300 BUSHING, EXHAUST PIPE 1
24 9CR6-020003 WIRE WASHER 2
25 9DQV-020001-3000 BRACKET, EXHAUST PIPE 1
26 0HU0-176000 OXYGEN SENSOR 1
27 9DQV-020002-3000 HEAT INSULATOR, MUFFLER 1
28 9DQV-020003-3000 HEAT INSULATOR, MUFFLER 1
29 6KM#-040702-8000 INNER HEX SCREW M6x12 2
30 30006-060012810 BOLT M6x12 7 M6x12
31 30006-060016810 BOLT M6x16 5 M6x16
32 30306-060800 WASHER 6 3 6
33 30303-060900 WASHER 3 6




Z 3 /FRAME

-
4? 1/" o—19
44— +—4
FO3 FRAME

Item No. Parts Number Parts Name(EN) Qty Specification
01 9CQV-031000-3000-01 FRAME ASSY 1
1 9CQV-031000-3001-01 FRAME ASSY 1
02 9DQV-030300-3000 LH FRONT FOOT PEDAL ASSY 1
03 9DQV-030400-3000 RH FRONT FOOT PEDAL ASSY 1
04 30006-080016810 BOLT M8x16 14 M8x16
05 30006-080045810 BOLT M8x45 8 M8x45
06 9DQV-030003-3000 BRACKET, CVT AIR INLET PIPE 1
07 30006-060012810 BOLT M10x1.25x20 6 M10x1.25x20
08 9DQV-030030-3000 BRACKET, BRAKE VALVE 1
09 30204-060810 NUT M6 2 M6
10 9DQV-030001-3000 BRACKET, CANISTER 1
11 30006-080040810 CONNECTING BRACKET, AIR FILTER 1 ELECTROPHORESIS BLACK
12 7020-000160 CONNECTING PARTS, ENGINE UPPER BRACKET 1
13 30204-080810 NUT M8 1 M8
14 9DQV-030040-3000 UPPER BRACKET, ENGINE 1
15 30006-103020810 BRACKET ASSY, HEADLIGHT 2 ELECTROPHORESIS BLACK
16 30102-102020810 SCREW M10x1.25x20 2 M10x1.25x20
17 9DQV-030090-3000 UPPER BRACKET, REAR GEAR CASE 1
18 9DQV-030120-3000 BRACKET, SEAT 1
19 9DQV-030010-3000 UPPER BRACKET, FRONT GEAR CASE 1
20 9CQV-030100-3000 LH REAR LOWER FOOTREST ASSY 1
21 9CQV-030300-3000 LH REAR UPPER FOOTREST ASSY 1 ELECTROPHORESIS BLACK
22 9CQV-030200-3000 RH REAR LOWER FOOTREST ASSY 1
23 9CQV-030400-3000 RH REAR UPPER FOOTREST ASSY 1 ELECTROPHORESIS BLACK




FIUER 4/ FRONT PLASTICS

FO4-1 FRONT PLASTICS

Item No. Parts Number Parts Name(EN) Qty Specification

1 9DQV-041044-3000 FRONT LOWER FENDER 1

2 5BWV-040001-5000 INNER HEX BOLT M6x14 6 M6x14
3 30121-080020870 SCREW M8x20 2

4 9DQV-041017-3000 HEADLIGHT PANEL GRID 1

5 9DQV-041014-3000 GUARD, RH HEADLIGHT 1

6 5BWV-040007-5000 INNER HEX BOLT M6x20 2 M6x20
7 9060-040310 PLASTIC CLIPS 10

8 9DQV-041013-3000 GUARD, LH HEADLIGHT 1

9 9DQV-041011-3000 HEADLIGHT PANEL 1

10 0180-015003 RUBBER SLEEVE 2

11 30110-480160010 SELF-TAPPING SCREW ST4.8x16 11 ST4.8x16
12 5BWV-040008-5000 INNER HEX BOLT M6x20 2 M6x20
13 8080-000001 CLASP 2

14 5ASV-190001-6000 CFMOTO LOGO 1




#8545/ FRONT PLASTICS

FO4-2 FRONT PLASTICS

Item No. Parts Number Parts Name(EN) Qty Specification
1 9DQV-044032-3000 RH FRONT INNER FENDER 1
2 5BWV-040007-5000 INNER HEX BOLT M6x20 15 M6x20
3 8030-040800-00001 NUT CLIP M6 15 M6
4 TFQO04 SCROLL PAPER, HEAT INSULATION 2 50%0.062
5 9DQV-041022-3000 HEAT INSULATOR, FRONT FENDER 1
6 30118-420095010 SELF-TAPPING SCREW ST4.2x9.5 4 ST4.2x9.5
7 9DQV-041021-3000-0P800 FRONT FENDER 1 HUNTER GREEN
7 9DQV-041021-3000-0P900 FRONT FENDER 1 SKY BLUE
7 9DQV-041021-3000-0YDOO FRONT FENDER 1 LAVA ORANGE
8 0180-015003 RUBBER SLEEVE 8
9 8080-000002 CLIP NUT ST4.8 5 ST4.8
10 30301-060412 WASHER 2 6
11 30006-060012870 BOLT Mé6x12 1 M6x12
12 9DQV-044031-3000 LH FRONT INNER FENDER 1
13 9DQV-041023-3000 FRONT TOP COVER 1
14 9DQV-044013-3000 BRACKET, FLASHER 1
14 9DQV-044013-3001 BRACKET, FLASHER 1




¥k 42/ MIDDLE PLASTICS

FO04-3 MIDDLE PLASTICS

Item No. Parts Number Parts Name(EN) ty Specification
1 9DQV-041031-3000 DASHBOARD GUARD 1
2 8030-040800-00001 NUT CLIP M6 3 M6
3 5BWV-040008-5000 INNER HEX BOLT M6x20 2 M6x20
4 30202-060110 NUT M6 2 M6
5 6NQ#-040022-2000 SPONGE MAT 6
6 9DQV-041032-3000 AIR INLET PORT, DASHBOARD GUARD 1
6 9DQV-041032-3000 AIR INLET PORT, DASHBOARD GUARD 1
7 9CQV-042028-3000 HEAT INSULATOR, RH SIDE COVER 1 LONG MODEL
8 30110-421130010 SELF-TAPPING SCREW ST4.2x13 6 ST4.2x13
9 9DQV-044012-3000 BRACKET, ELECTRICAL PARTS 1
10 30006-060012870 BOLT M6x12 2 M6x12
11 9060-040310 PLASTIC CLIPS 1
12 9CQV-042021-3000-0P800 LH SIDE COVER, LONG MODEL 1 HUNTER GREEN
12 9CQV-042021-3000-0P900 LH SIDE COVER, LONG MODEL 1 SKY BLUE
12 9CQV-042021-3000-0YDOO LH SIDE COVER, LONG MODEL 1 LAVA ORANGE
13 30110-420130010 SELF-TAPPING SCREW ST4.2x13 6 ST4.2x13
14 30118-480160010 SELF-TAPPING SCREW ST4.8x16 2 ST4.8x16
15 8080-040064 DAMPER, FRONT FENDER 2
16 9DQV-042027-3000 LOCK CAP 1
17 9CQV-042022-3000-0P800 RH SIDE COVER, LONG MODEL 1 HUNTER GREEN
17 9CQV-042022-3000-0P900 RH SIDE COVER, LONG MODEL 1 SKY BLUE
17 9CQV-042022-3000-0YDOO RH SIDE COVER, LONG MODEL 1 LAVA ORANGE
18 9DQV-042011-3000 UPPER PANEL, FUEL TANK 1
19 8080-000002 CLIP NUT ST4.8 2 ST4.8
20 9060-038129 SPONGE STRIP 1, HEAT INSULATOR 1




4%/ MIDDLE PLASTICS

FO04-4 MIDDLE PLASTICS

Item No. Parts Number Parts Name(EN) Qty Specification
1 9CQV-042032-3000 RH FOOT PEDAL 1 LONG MODEL
1 9CQV-042032-3001 RH PEDAL, LONG MODEL 1
2 5BWV-040007-5000 INNER HEX BOLT M6x20 16 M6x20
3 8030-040800-00001 NUT CLIP M6 4 M6
4 9CR6-042040-20000 ANTISKID TEETH ASSY. 4
5 30200-060810 NUT 8 M6
6 5BWV-040001-5000 INNER HEX BOLT M6x14 4 M6x14
7 9CQV-042031-3000 LH FOOT PEDAL 1 LONG MODEL
7 9CQV-042031-3001 LH PEDAL, LONG MODEL 1
8 9DQV-042042-3000 CVT SIDE COVER 1
9 5BWV-040008-5000 INNER HEX BOLT M6x20 3 M6x20
10 9DQV-042044-3000 INSULATOR, CVT SIDE COVER 1
11 30110-421130010 SELF-TAPPING SCREW ST4.2x13 4 ST4.2x13
12 9DQV-042041-3000 LH COVER, ENGINE 1
13 5BY0-040010 RUBBER SLEEVE 1
14 9DQV-044052-3000 CAP, OIL FILLER 1
15 30006-060016810 BOLT M6x16 4 M6x16
16 0180-015003 RUBBER SLEEVE 4
17 9CQV-042034-3000 BLOCK, RH FOOT PEDAL 1 LONG MODEL
18 9CQV-042033-3000 BLOCK, LH FOOT PEDAL 1 LONG MODEL




E# 4 REAR PLASTICS

FO4-5 REAR PLASTICS

Item No. Parts Number Parts Name(EN) Qty Specification
1 9DQV-043024-3000 HEAT INSULATOR, TAIL LIGHT PANEL 1
2 30110-421130010 SELF-TAPPING SCREW ST4.2x13 8 ST4.2x13
3 9DQV-043014-3000 HEAT INSULATOR, REAR FENDER 1
3 9DQV-043014-3001 1
4 9060-040310 PLASTIC CLIPS 3
5 9DQV-043012-3000-0P900 REAR PANEL 1 SKY BLUE
5 9DQV-043012-3000-0YDOO REAR PANEL 1 LAVA ORANGE
5 9DQV-043012-3000-0P800 REAR PANEL 1 HUNTER GREEN
6 9DQV-043011-3000-0P800 REAR FENDER 1 HUNTER GREEN
6 9DQV-043011-3000-0P900 REAR FENDER 1 SKY BLUE
6 9DQV-043011-3000-0YDOO REAR FENDER 1 LAVA ORANGE
7 0180-015003 RUBBER SLEEVE 2
8 9DQV-043027-3000 SEAL STRAP 1, TAIL BOX 1
9 5BWV-040008-5000 INNER HEX BOLT M6x20 6 M6x20
10 8030-040800-00001 NUT CLIP M6 10 M6
11 8080-000002 CLIP NUT ST4.8 2 ST4.8
12 TFQ004 SCROLL PAPER, HEAT INSULATION 4 50%0.062
13 9DQV-044014-3000 UPPER COVER, TAIL BOX 1
14 30109-050020410 SCREW 11 M5x20
15 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET 2
16 5BWV-040007-5000 INNER HEX BOLT M6x20 3 M6x20
17 9DQV-044015-3000 LOWER COVER, TAIL BOX 1
18 30204-050810 NUT M5 11 M5
19 9DQV-043028-3000 SEAL STRAP 2, TAIL BOX 1
20 30006-060012870 BOLT M6x12 3 M6x12
21 9DQV-043021-3000 PANEL, TAIL LIGHT 1
22 30110-480130010 SELF-TAPPING SCREW ST4.8x13 7 ST4.8x13
23 9DQV-042023-3000 TIRE STRAP 1
24 9DQV-043013-3000 TAIL BOX COVER 1
25 6L30-220023 MAIN SHAFT, SIDE BOX 2
25 9DQV-040023-3000 TAIL BOX MAIN SHAFT 2
26 9DQV-043026-3000 RUBBER STRAP, TAIL LIGHT PANEL 1
27 9CQV-044025-3000 TOOL BOX 1
28 5BWV-040001-5000 INNER HEX BOLT M6x14 2 M6x14




iR BOTTOM PLASTICS

F04-6 BOTTOM PLASTICS

Item No. Parts Number Parts Name(EN) Qty Specification

1 9DQV-044021-3000 FRONT PANEL, ENGINE 1

2 9GQV-044022-1000 MIDDLE PANEL ENGINE 1

3 9GQV-044023-1000 REAR PANEL, ENGINE 1

4 5BWV-040001-5000 INNER HEX BOLT Mé6x14 14 M6x14
5 9DQV-044016-3000 INSULATOR, FUEL TANK LOWER PANEL 1

6 30110-421130010 SELF-TAPPING SCREW ST4.2x13 5 ST4.2x13
7 9DQV-044011-3000 LOWER PANEL, FUEL TANK 1

8 9010-120005 CUSHION MAT, FUEL TANK 2

9 30006-060016870 BOLT M6x16 1 M6x16
10 5BWV-040007-5000 INNER HEX BOLT M6x20 1 M6x20
11 9GQV-044024-2000 EXTENSION SKID PLATE 1




Hi B4 /FRONT SUSPENSION

FO5 FRONT SUSPENSION

Item No. Parts Number Parts Name(EN) Qty Specification
1 9DQV-050410-3000 FRONT RH LOWER SWING ARM ASSY 1
1 9DQV-050410-3001 FRONT RH LOWER SWING ARM ASSY 1
2 9010-050800-20000 LOWER BALL PIN ASSY. 2
3 30204-102810 NUT M10x1.25 14 M10x1.25
4 9DQV-050900-3000 DAMPING SLEEVE ASSY 8
5 9DSV-050900-6K00 CAP, CUSHION SLEEVE 8
6 9DQV-050210-3000 FRONT LH LOWER SWING ARM ASSY 1
6 9DQV-050210-3001 FRONT LH LOWER SWING ARM ASSY 1
7 30006-102070810 BOLT M10x1.25x70 8 M10x1.25x70
8 30006-102040810 BOLT M10x1.25x40 2 M10x1.25x40
9 9DQV-050801-3000 RH STEERING KNUCKLE 1
10 9DQV-050701-3000 LH STEERING KNUCKLE 1
11 9GQ0-050710 BEARING, HUB 2
12 30800-05505 CIRCLIP FOR HOLE 55 2 55
13 30801-03405 CIRCLIPS FOR SHAFT 34 4 34
14 9010-050700-1000 TOP BALL PIN 2 CCVI
15 30006-102055810 BOLT M10x1.25x55 4 M10x1.25x55
16 30207-102810 NUT M10x1.25 2 M10x1.25
17 30903-0201610 COTTER PIN 2 2.0x16
18 9DQV-050310-3000 FRONT RH UPPER SWING ARM ASSY 1
19 9DQV-050110-3000 FRONT LH UPPER SWING ARM ASSY 1
20 9DQV-050500-3000 FRONT SHOCK ABSORBER ASSY 2




Ji84REAR SUSPENSION

FO6 REAR SUSPENSION

Item No. Parts Number Parts Name(EN) Qty Specification
1 9DQV-060610-3000 REAR SWAY BAR ASSY 1
2 9GQ0-060003 SUPPORTER, SWAY BAR 4
3 9GQ0-060601-00001 COVER, SWAY BAR 2
4 9010-060800-20000 BALL PIN, RH 1 CCVI
5 30204-102810 NUT M10x1.25 20 M10x1.25
6 30006-080016810 BOLT M8x16 4 M8x16
7 30006-102100810 BOLT M10x1.25x100 4 M10x1.25x100
8 9DQV-060210-3000 REAR LH LOWER SWING ARM ASSY 1
9 9DQV-060110-3000 REAR LH UPPER SWING ARM ASSY 1
10 30006-102070810 BOLT M10x1.25x70 8 M10x1.25x70
11 9DQV-050900-3000 DAMPING SLEEVE ASSY 8
12 9010-060700-20000 BALL PIN, LH 1 CCVI
13 9DQV-060410-3000 REAR RH LOWER SWING ARM ASSY 1
14 7020-0607B0 LH REAR BEARING CARRIER ASSY 1
15 3120100 GREASE ZERK 2
16 9GQ0-050710 BEARING, HUB 2
17 30800-05505 CIRCLIP FOR HOLE 55 2 55
18 7020-060702-00001 MIDDLE SPACER, REAR BEARING CARRIER 4
19 5ASV-050002-6000 SHORT BUSHING 8
19 5ASV-050002-6001 SHORT BUSHING 8
20 9DQV-060500-3000 REAR SHOCK ABSORBER ASSY 2
21 30006-102055810 BOLT M10x1.25x55 4 M10x1.25x55
22 7020-0608B0 RH REAR BEARING CARRIER ASSY 1
23 9DQV-060310-3000 REAR RH UPPER SWING ARM ASSY 1
24 3121401 GREASE ZERK 4




/®

fi#! FRONT WHEE |

FO7-A FRONT WHEEL (ALUMINUM)

Item No. Parts Number Parts Name(EN) Qty Specification
01 30703-1271 TIRE 2 24x8.00-12 6PR(45J)
01 30703-1273 TIRE 2
01 30703-1275 TIRE 2 25
02 5ASV-070101-6001 DECO COVER, RIM 2 WITH CFMOTO LOGO
03 30903-0403610 COTTER PIN 2 40x36
04 5HY0-110001 HEX FLANGE NUT 2
05 9010-070002-A000 MOUNTING NUT, RIM 8 CHROME PLATED
06 5190-070030-1000 VALVE, INFLATION 2
07 5AS0-070100-6000-11 FRONT RIM 2 MATTE BLACK
08 9GQV-070001-1400 FRONT WHEEL BRACKET 2
09 9010-070201 BOLT, FRONT WHEEL BRACKET 8
10 7020-080003-00001 FRONT BRAKE DISC 2
11 A000-080001 SCREW 8




7%/ FRONT WHEEL

FO7-B FRONT WHEEL (STEEL)

Item No. Parts Number Parts Name(EN) Qty Specification
01 30703-1271 TIRE 2 24x8.00-12 6PR(45))
01 30703-1273 TIRE 2
01 30703-1275 TIRE 2 25
02 9010-040028-1000 DECO COVER, STEEL RIM 2 FOR 12" STEEL WHEEL
03 30903-0403610 COTTER PIN 2 40x36
04 5HY0-110001 HEX FLANGE NUT 2
05 9010-070002 MOUNTING NUT, RIM 8 ARMY GREEN
06 5190-070030-1000 VALVE, INFLATION 2
07 9010-070100-B000 FRONT RIM 2 12", STEEL RIM, BLACK PAINT
08 9GQV-070001-1400 FRONT WHEEL BRACKET 2
09 9010-070201 BOLT, FRONT WHEEL BRACKET 8
10 7020-080003-00001 FRONT BRAKE DISC 2
11 A000-080001 SCREW 8




HIZ) 4 /BRALE SYSTEM

FO8-V1 BRAKE SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification
1 9CQV-081000-3000 HYDRAULIC BRAKE 1
2 9DQV-0813A0 BRAKE PAD 2
3 9CQV-081400-3000 FRONT BRAKE CALIPER, RH 1
4 30006-102020810 BOLT M10x1.25x20 4 M10x1.25x20
5 901B-080102 WASHER 18 80
6 7020-081004 BANJO BOLT 5
7 30006-060010810 BOLT M6x10 6 GB5789 M6x10 TRIVALENT CHROMIUM 8.8
8 30102-060016810 SCREW 1
9 9DQV-080150-3000 FRONT BRAKE FLUID HOSE 1
10 9CQV-081300-3000 FRONT BRAKE CALIPER, LH 1
11 8010-000004 BOLT M6x14 4 M6x14
12 9DS#-080001-6001 GUARD, FRONT LH CV JOINT 1
13 9DS#-080002-6001 GUARD, FRONT RH CV JOINT 1
14 9010-080405 CLAMP 2
15 9DQV-080101-3000 RESERVOIR HOSE 1
16 9DQV-080110-3000 BRAKE FLUID RESERVOIR 1
17 30204-060810 NUT M6 1 M6
18 30006-060016810 BOLT M6x16 1 M6x16
19 8010-150003 TIE BAND 1 5x250
20 9DQV-080170-3000 FLUID HOSE, BRAKE MASTER CYLINDER 1
21 9DQV-080010-3000 HYDRAULIC SENSOR SWITCH 1
22 9DQV-081800-3000 MASTER CYLINDER 1
23 30006-080025810 BOLT 2 M8x25
24 30801-01405 CIRCLIPS FOR SHAFT14 1 14
25 30304-140410 WASHER 1 14
26 9DQV-080210-3000 BRAKE PEDAL 1
26 9DQV-080210-3001 PEDAL, BRAKE 1
27 7020-081070 HYDRAULIC DISTRIBUTION VALVE 1
28 30006-080045810 BOLT M8x45 2 M8x45
29 7020-081005 BANJO BOLT, LONG 1
30 7030-150005 TIE BAND 1
31 9DQV-080003-3000 PLASTIC CLASP 3 2
32 30902-0400820 BLIND RIVET 3 4x8
33 9DQV-080001-3000 PLASTIC CLASP 1 1
34 9CQV-080160-3000 REAR BRAKE FLUID HOSE 1
35 30006-102030810 BOLT M10x1.25x30 2 M10x1.25x30
36 9CQV-081600-3000 REAR BRAKE CALIPER, RH 1
37 9DQV-0815A0 BRAKE PAD 1
38 9DQV-080130-3000 FLUID HOSE, HAND BRAKE 1
38 9DQV-080130-3000 FLUID HOSE, HAND BRAKE 1
39 9DQV-081100-3000 MASTER CYLINDER, LH HAND BRAKE 1
40 9010-080004 M8 RUBBER PLUG 1
41 9AY0-080005 PRESS CAP, HAND BRAKE MASTER CYLINDER 1
41 9DQV-080005-3000 PRESS CAP, HAND BRAKE MASTER CYLINDER 1
42 30102-060016870 SCREW M6x16 2
43 9CRV-080400-2400 MOUNTING SEAT, REAR VIEW MIRROR 1
43 9DQV-080400-4200 REAR VIEW MIRROR BRACKET 1




$17 24 /BRATE SYSTEN

FO8-V2 BRAKE SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification
1 9CQV-081000-3001 HYDRAULIC BRAKE ASSY 1
2 9DQV-0813A1 BRAKE PAD ASSY 2
3 9CQV-081400-3001 FRONT RH BRAKE CALIPER 1
4 30006-102020810 BOLT M10x1.25x20 4 M10x1.25x20
5 901B-080102 WASHER 18 80
6 7020-081004 BANJO BOLT 5
7 30006-060010810 BOLT M6x10 6 GB5789 M6x10 TRIVALENT CHROMIUM 8.8
8 30102-060016810 SCREW 1
9 9DQV-080150-3001 FRONT BRAKE FLUID HOSE 1
10 9CQV-081300-3001 FRONT LH BRAKE CALIPER 1
11 8010-000004 BOLT M6x14 4 Méx14
12 9DS#-080001-6001 GUARD, FRONT LH CV JOINT 1
13 9DS#-080002-6001 GUARD, FRONT RH CV JOINT 1
14 9010-080405 CLAMP 2
15 9DQV-080101-3000 RESERVOIR HOSE 1
16 9DQV-080110-3000 BRAKE FLUID RESERVOIR 1
17 30204-060810 NUT M6 1 M6
18 30006-060016810 BOLT M6x16 1 M6x16
19 8010-150003 TIE BAND 1 5x250
20 9DQV-080170-3001 FLUID HOSE, BRAKE MASTER CYLINDER 1
21 9DQV-080010-3000 HYDRAULIC SENSOR SWITCH 1
22 9DQV-081800-3000 MASTER CYLINDER 1
23 30006-080025810 BOLT 2 M8x25
24 30801-01405 CIRCLIPS FOR SHAFT14 1 14
25 30304-140410 WASHER 1 14
26 9DQV-080210-3001 PEDAL, BRAKE 1
27 7020-081070 HYDRAULIC DISTRIBUTION VALVE 1
28 30006-080045810 BOLT M8x45 2 M8x45
29 7020-081005 BANJO BOLT, LONG 1
30 7030-150005 TIE BAND 1
31 9DQV-080003-3000 PLASTIC CLASP 3 2
32 30902-0400820 BLIND RIVET 3 4x8
33 9DQV-080001-3000 PLASTIC CLASP 1 1
34 9CQV-080160-3000 REAR BRAKE FLUID HOSE 1
35 30006-102030810 BOLT M10x1.25x30 2 M10x1.25x30
36 9CQV-081600-3001 REAR RH BRAKE CALIPER 1
37 9DQV-0815A1 BRAKE PAD ASSY 1
38 9DQV-080130-3001 FLUID HOSE, HAND BRAKE 1
39 9DQV-081100-3001 LH HAND BRAKE MASTER CYLINDER 1
40 9010-080004 M8 RUBBER PLUG 1
41 9AY0-080005 PRESS CAP, HAND BRAKE MASTER CYLINDER 1
41 9DQV-080005-3000 PRESS CAP, HAND BRAKE MASTER CYLINDER 1
42 30102-060016870 SCREW M6x16 2
43 9CRV-080400-2400 MOUNTING SEAT, REAR VIEW MIRROR 1
43 9DQV-080400-4200 REAR VIEW MIRROR BRACKET 1




F10-17 11/ HANDLEBAR |

—
L=
(= =]
N

|
4
II
10/
F10-1 HANDLEBAR
Item No. Parts Number Parts Name(EN) Qty Specification
01 9DQV-101100-3000-0BUOO HANDLEBAR ASSY 1 MIST SILVER BLACK
1 9DQV-101100-3001 HANDLEBAR ASSY 1
02 9CR6-105000 THROTTLE CABLE 1
03 9DQV-169080-4000 2WD/4WD SWITCH ASSY 1
04 9DQV-100005-3000 RUBBER SLEEVE, HAND GRIP 2
05 9AY0-200300 REAR VIEW MIRROR ASSY, RH 1
06 9AY0-200200 REAR VIEW MIRROR ASSY, LH 1
07 9AWV-190001-2E00 CFMOTO STICKER 1
08 9DQV-100003-3000 END CAP, HANDLEBAR 2
09 9DQV-100002-3000 UPPER GUARD, HANDLEBAR 1
10 30121-080020870 SCREW M8x20 2
11 9DQV-166000-4200 HANDLEBAR SWITCH, LH 1




F10-2-A % Z4/STEERING SYSTEM

F10-2-A STEERING SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification
01 9DSV-100001-6K01 HANDLEBAR BLOCK 2
02 9DQV-100004-3000 LOWER BLOCK, HANDLEBAR 2
03 30502-032800N 0O-RING 2 32x1.8
04 30003-080075810 BOLT M8x75 2 M8x75
05 9DQV-101200-3000 STEERING SHAFT ASSY 1
06 7020-100001 BOLT M8x22 2 M8x22
07 7020-100301-10000 SEAT, STEERING SHAFT 2
08 30102-080065810 SCREW 4
09 30903-0201610 COTTER PIN 4 2.0x16
10 9010-100002 1-TYPE NUT 4 M10x1.25
11 30306-100112 WASHER 2 10
12 9DQV-100530-3000 STEERING ROD 2
13 7020-1006A0 BUSHING, STEERING SHAFT 1
14 7020-100603 LOCKING PIECE 1
15 7020-100610-10000 LINKING PLATE ASSY 1
16 7020-100604-00001 BUSHING 2
17 7020-100601-00001 OUTER BUSHING, STEERING SHAFT SPHERICAL 2
18 7020-100602 INNER BUSHING, STEERING SHAFT SPHERICAL 2
19 7020-100600 BEARING, OUTER SPHERICAL 1 205
20 6KJ0-100002 TIE BAND, CLUTCH 2




6 121519 21 271 28

F10-2-B TEERING SYSTEM (EPS)

Item No. Parts Number Parts Name(EN) ty Specification

01 9DSV-100001-6K01 HANDLEBAR BLOCK 2
02 9DQV-100004-3000 LOWER BLOCK, HANDLEBAR 2
03 30502-032800N O-RING 2 32x1.8
04 7020-100601-00001 OUTER BUSHING, STEERING SHAFT SPHERICAL 2
05 7020-100602 INNER BUSHING, STEERING SHAFT SPHERICAL 2
06 9DQV-101200-3100 STEERING SHAFT, EPS 1
07 7020-100604-00001 BUSHING 2
08 7020-100610-10000 LINKING PLATE ASSY 1
09 7020-100603 LOCKING PIECE 1
10 30003-080075810 BOLT M8x75 2 M8x75
11 7020-1006A0 BUSHING, STEERING SHAFT 1
12 30204-122810 NUT M12x1.25 1 M12x1.25
13 30303-080110 WASHER 2 8
14 9DQV-1508B0 EPS STEERING ASSY 1
15 9CR6-103300-30000 EPS DRIVER 1
16 9DQV-100001-3100 BRACKET, EPS 1
17 30006-080025810 BOLT 4 M8x25
18 30006-100020810 BOLT M10x20 4 M10x20
19 9CR6-102003 BOLT M8x35 2 M8x35
20 9DQV-100006-3100 EPS STEERING ARM 1
21 30903-0201610 COTTER PIN 5 2.0x16
22 9010-100002 1-TYPE NUT 4 M10x1.25
23 30102-080065810 SCREW 4
24 9DQV-100530-3000 STEERING ROD 2
25 9DQV-150810-3100-10 EPS CONTROLLER 1
26 30006-060012810 BOLT M6x12 2 M6x12
27 9CR6-103003 SPLINE SLEEVE 1
28 30306-120112 WASHER 1 12

2

29

6KJ0-100002

TIE BAND, CLUTCH




F405 =/ HAND GUARD

F10-3 HAND GUARD

Item No. Parts Number Parts Name(EN) ty Specification
01 6NQ#-000206-6001 INNER HEX SCREW M6x16 4 M6x16
02 A000-080001 SCREW 2
03 9AWA-101301-10000 HAND GUARD, RH 1
04 9CR6-101202-10000 SEAT, BRACKET 2
05 9AWA-101303-10000 HANDGUARD LEVER, RH 1
06 6NQ#-000203-6001 INNER HEX SCREW M6x20 2 M6x20
07 30102-060025700 SCREW M6x25 4 M6x25
08 9CR6-101203-10000 CONNECTOR, BRACKET 2
09 30224-060800 NUT 4
10 9CR6-101204-10000 PRESS COVER, BRACKET 2
11 30212-060810 CAP-SHAPE BOLT M6 4 M6
12 9AWA-101201-10000 HAND GUARD, LH 1
13 9AWA-1012B0 LH HAND GUARD ASSY 1
14 9AWA-1013B0 RH HAND GUARD ASSY 1
15 9AWA-101203-20000 HANDGUARD LEVER, LH 1
16 30305-060112 WASHER 2 6
17 30305-080112 WASHER 2 8
18 9AWA-101202-0YD0O DECO PLATE, LH HAND GUARD 1 LAVA ORANGE
18 9AWA-101202-0BM00 DECO PLATE, LH HAND GUARD 1 NEBULA BLACK
19 9AWA-101302-0BM00 DECO PLATE, RH HAND GUARD 1 NEBULA BLACK
19 9AWA-101302-0YDOO DECO PLATE, RH HAND GUARD 1 LAVA ORANGE




Fi#/ REAR WHEEL |

Vi
F11-A REAR WHEEL (ALUMINUM)

Item No. Parts Number Parts Name(EN) Qty Specification
01 30703-1272 TIRE 2 24x10.00-12 6PR(53J)
01 30703-1274 TIRE 2
01 30703-1276 TIRE 2 25
02 5ASV-070101-6001 DECO COVER, RIM 2 WITH CFMOTO LOGO
03 30903-0403610 COTTER PIN 2 40x36
04 5HY0-110001 HEX FLANGE NUT 2
05 9010-070002-A000 MOUNTING NUT, RIM 8 CHROME PLATED
06 5190-070030-1000 VALVE, INFLATION 2
07 5AS0-110100-6000-11 REAR RIM 2 MATTE BLACK
08 9AWV-110001-2B00 REAR WHEEL BRACKET 2
09 9010-070201 BOLT, FRONT WHEEL BRACKET 8
10 7020-080004-00001 REAR BRAKE DISC 2
11 A000-080001 SCREW 8




Ji %/ REAR WHEEL

-

F11-B REAR WHEEL ((STEEL))

Item No. Parts Number Parts Name(EN) Qty Specification
01 30703-1272 TIRE 2 24x10.00-12 6PR(53])
01 30703-1274 TIRE 2
01 30703-1276 TIRE 2 25
02 9010-040028-1000 DECO COVER, STEEL RIM 2 FOR 12" STEEL WHEEL
03 30903-0403610 COTTER PIN 2 40x36
04 5HY0-110001 HEX FLANGE NUT 2
05 9010-070002 MOUNTING NUT, RIM 8 ARMY GREEN
05 9010-070002 MOUNTING NUT, RIM 8 CHROME PLATED
06 5190-070030-1000 VALVE, INFLATION 2
07 7020-110100-1B000 REAR RIM 2 12 IN, STEEL RIM, BLACK
08 9AWV-110001-2B00 REAR WHEEL BRACKET 2
09 9010-070201 BOLT, FRONT WHEEL BRACKET 8
10 7020-080004-00001 REAR BRAKE DISC 2
11 A000-080001 SCREW 8




/P
F12 FUEL TANK
Item No. Parts Number Parts Name(EN) ty Specification

01 9DQV-120100-3000 FUEL TANK ASSY 1

02 9010-120008 SPONGE PAD, FUEL TANK 4

03 30006-060030810 BOLT M6x30 4 M6x30
04 9010-120310 RUBBER LINER, FUEL TANK 4

05 9010-120006 FRONT RUBBER SLEEVE, FUEL TANK 2

06 9010-120005 CUSHION MAT, FUEL TANK 2

07 9DQV-120010-3000 HEAT INSULATOR, FUEL TANK 1

08 30006-060012810 BOLT M6x12 4 M6x12
09 30006-050014810 BOLT M5x14 6 M5x14
10 9DQV-170200-3000 OIL LEVEL SENSOR 1

11 9DQV-150900-3000 FUEL PUMP ASSY 1

12 9DS#-120300-6000 CAP, FUEL TANK 1

13 6KJ0-120330-10000 QUICK JOINT 1

14 7020-120006 CLAMP Dia 16.6 4

15 9DQV-120210-3000 HIGH-PRESSURE FUEL HOSE ASSY 1 1

16 805A-120004 FUEL FILTER, EFI 1

17 9DQV-120300-3000 FUEL PAN 1

18 9DQV-120220-3000 HIGH-PRESSURE FUEL HOSE ASSY 2 1

18 9DQV-120220-3001 HIGH-PRESSURE FUEL HOSE ASSY 2 1

19 30601-112010 CLAMP A12 1 A12
20 9DQV-360001-3000 FUEL VAPOR ADSORPTION HOSE 1 1

21 9010-120007 REAR CUSHION SLEEVE, FUEL TANK 2

22 30006-060025810 BOLT M6x25 1 M6x25
23 7030-150005 TIE BAND 1




B8 SEAT

F13 SEAT
Item No. Parts Number Parts Name(EN) Qty Specification
01 9DQV-130002-3000 DAMPING RUBBER GASKET 4
02 7020-130001 RUBBER SLEEVE, SEAT 2
03 8030-130211 CUSHION RUBBER WAHSER 2
04 9CQV-130000-3000 SEAT ASSY 1




HARACK

F14 RACK
Item No. Parts Number Parts Name(EN) Qty Specification

1 9DQV-141000-3000-0BP00 FRONT RACK ASSY 1 MAUD SPIRIT BLACK
2 9DQV-142000-3000-0BP00 REAR RACK ASSY 1 MAUD SPIRIT BLACK
3 9CQV-131000-3000 BACKREST ASSY 1
4 9CQV-131200-3000 ADAPTER BRACKET ASSY 1
5 30006-080050870 BOLT 2
6 30006-080016810 BOLT M8x16 8 M8x16
7 30006-080020870 BOLT 3
8 9CQV-140700-3000 RH ARMREST ASSY 1
9 9CQV-140600-3000 LH ARMREST ASSY 1

8

—
o

30102-080020870

SCREW M8x20




5 A4 ELECTRIC SYSTEM

F15-1 ELECTRIC SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification
01 9CQV-150100-3000 MAIN CABLE 1
01 9CQV-150100-3001 MAIN CABLE 1
02 9010-150350 AUXILIARY RELAY 3
03 5BY4-150330 AUXILIARY RELAY 6
04 806A-151305 FUSE 15A 4 15A
05 806A-151302 FUSE 10A 4 10A
06 806A-151307 25A FUSE 2
07 5BY0-150301 30A FUSE 1
08 5BY0-150302 40A FUSE 1
09 806A-151301 FUSE 7.5A 2 7.5A
10 5020-150700 ELECTRIC HORN 1
11 30006-080014810 BOLT M8x14 1 M8x14
12 9DQV-001000-4000 ECU 1
12 9DQV-001000-4300 ECU 1
13 30105-060016410 SCREW M6x16 2 M6x16
14 30006-060025810 BOLT M6x25 2 M6x25
15 018B-178000 IGNITION COIL 1
16 0GR0-178000-10000 HIGH VOLTAGE CABLE 1
17 9CR6-150310 STARTER RELAY 1
18 8010-150003 TIE BAND 6 5x250
19 9CQV-150420-3000 NEGATIVE CABLE, BATTERY 1
19 9CQV-150420-3001 NEGATIVE CABLE, BATTERY 1
20 9DQV-150410-3000 POSITIVE CABLE, BATTERY 1
20 9DQV-150410-3001 POSITIVE CABLE, BATTERY 1
21 31023004 BATTERY 1 DYNAVOLT,12V30Ah
22 9060-152100 BELT, BATTERY 1
23 9DSV-150600-6R01 USB OUTLET SOCKET ASSY 1
24 9DSV-150500-6R01 POWER OUTLET SOCKET ASSY 1
25 30105-050030410 SCREW M5x30 3 M5x30
26 9DQV-151300-3100 POWER SOCKET, TRAILER 1
27 9DQV-151000-3000 REGULATOR 1
28 30006-060030810 BOLT M6x30 2 M6x30
29 9GQA-030010-20000 BRACKET, STEPPER MOTOR 1
30 9GQA-001002-10000 AIR OUTLET PIPE, STEPPER MOTOR SEAT 1
31 30601-118010 CLAMP A18 4
32 0GQO-175000 STEPPER MOTOR 1
33 9GQA-001001 INLET PIPE, STEPPER MOTOR SEAT 1
34 30006-060016810 BOLT M6x16 1 M6x16
35 9DRV-161000-B000 FLASHER 1
36 5BWV-040008-5000 INNER HEX BOLT M6x20 2 M6x20
37 6KMV-150901-B001 RUBBER RING, T-BOX 2
38 6GUV-151800-7100-M1 T-BOX 1
38 6GUV-151800-7500-M1 T-BOX 1
38 6GUV-151800-6900-M1 T-BOX 1
38 6GUV-151800-7300-M1 T-BOX 1
38 6KMV-150900-B001 T-BOX 1
38 6NQV-150900-3001-M1 T-BOX 1
38 6NQV-150900-B101-M1 T-BOX 1
38 6NTV-150900-C201-M1 T-BOX 1
38 6KMV-150900-B002 T-BOX 1
38 6GUV-151800-7301-M1 T-BOX 1
38 6GUV-151800-6901-M1 T-BOX 1
38 6GUV-151800-7501-M1 T-BOX 1
38 6GUV-151800-7101-M1 T-BOX 1
39 A000-050015 WIRE CLIP, FRONT BRAKE FLUID HOSE 1
40 CFCV-CBC001-2001-M1 CLIP 2
41 9DS #-150009-6100-M1 TIE BAND ZDG4.7x194 1
42 7030-150005 TIE BAND 7
43 0180-014010 WIRE CLAMP 2
1

CFCV-156103-2000

PLUG, T-BOX CONNECTOR




428 TOWING WINCH |

F15-2 TOWING WINCH
Item No. Parts Number Parts Name(EN) Qty Specification

01 30006-060022810 BOLT 4 @
02 5HYV-150720-1C00 WINCH CONTROL RELAY 1

03 9DQV-150730-3000 WINCH CONTROL SWITCH 1

04 9030-150730 CABLE PULLEY 1

05 30303-100112 WASHER 2

06 30004-100025810 BOLT M10x25 2 M10x25
07 30006-080025810 BOLT 4 M8x25
08 30304-080420 WASHER 4

09 30303-080112 WASHER 4 8

10 9DQV-150760-3000 MOTOR CABLE, WINCH 1

11 9CQV-150700-3000 WINCH ASSY 1

12 9CQV-150770-3000 POSITIVE WIRE, WINCH 1

13 9DQV-150780-3000 NEGATIVE WIRE, WINCH 1

14 9DQV-030130-3000 MOUNTING BRACKET, WINCH 1

15 9DQV-030060-3000 BRACKET, WINCH RELAY 1

16 30006-060012810 BOLT M6x12 2 M6x12




Wt A% FUEL INJECTOR SYSTEM

Vi

F15-3 FUEL INJECTION SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification
01 0GQ#-172000-1100 FUEL INJECTOR ASSY. 1
02 0GQO0-173000-20000 THROTTLE BODY 1 FULL POWER
03 0110-090008-0030 BOLT M6x14 1 M6x14




{TR/LIGHTS

F16 LIGHTS
Item No. Parts Number Parts Name(EN) Qty Specification
01 9DQV-160111-3000 LH HEADLIGHT 1
01 9DQV-160111-3001 HEADLIGHT, LH 1
02 9DQV-160112-3000 RH HEADLIGHT 1
02 9DQV-160112-3001 HEADLIGHT, RH 1
03 30110-480160010 SELF-TAPPING SCREW ST4.8x16 8 ST4.8x16
04 30132-480130030 SELF-TAPPING SCREW ST4.8x13 12 ST4.8x13
05 9DQV-160210-3100 LH TAIL LIGHT 1
06 9DQV-160220-3100 RH TAIL LIGHT 1
07 9DSV-160230-7002 POSITION LIGHT 1
07 9DSV-160230-7003 POSITION LIGHT 1
08 9CR6-161400-10000 T3 LICENSE LIGHT 1
09 30105-050012410 SCREW M5x12 1 M5x12
10 9DQV-160920-6001-M1 FRONT SIDE REFLECTOR 2
11 9GQV-160910-2401-M1 REAR REFLECTOR 2
12 30204-050810 NUT M5 4 M5




fu%/ DASHBOARD

) /,/.:__,‘
"I/F.\\\‘ | |
— QO

F17 DASHBOARD

Item No. Parts Number Parts Name(EN) Qty Specification
01 9DQV-170100-3000 LCD DASHBOARD 1
02 30202-060110 NUT M6 2 M6




R#) A%/ COOLING SYSTEM

F18 COOLING SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification
1 30006-060016870 BOLT M6x16 4 M6x16
2 9DQV-180004-3000 FRONT DEFLECTOR, RADIATOR 1
3 9DQV-180300-3000 RESERVOIR TANK ASSY 1
4 30006-060020810 BOLT M6x20 2 M6x20
5 9DQV-180003-3000 CONNECTING HOSE, RESERVOIR TANK 1
6 30601-111010 CLAMP A11 6 A1l
7 9DQV-180300-3000-22 HOSE, RESERVOIR TANK 1
8 9DQV-180310-3000 JOINT, RESERVOIR TANK 1
9 8010-180023 CAP, RESERVOIR TANK 1
10 30601-108010 CLAMP A8 1 A8
11 9DQV-180300-3000-21 OVERFLOW HOSE, RESERVOIR TANK 1
12 30006-060025810 BOLT M6x25 2 M6x25
13 30301-060412 WASHER 2 6
14 6090-040303 BUSHING 2
15 9060-180027 RUBBER CUSHION, RADIATOR 2
16 30202-060110 NUT M6 4 M6
17 9DQV-181000-3000 RADIATOR ASSY 1
18 8010-180024 CAP, WATER FILLER 1
19 9DQV-181100-3000 RADIATOR 1
20 9060-180026 PIN RUBBER CAP, RADIATOR 1
21 9DQV-181200-3000 FAN MOTOR 1
22 9030-180071 ADAPTOR, CLIP 4
23 30304-060410 WASHER 4
24 30303-060112 WASHER 4 6
25 30006-060016810 BOLT M6x16 4 M6x16
26 A000-180006 CLAMP B30 2 B30
27 5ASV-180008-6000 HOSE CLIP 4
28 9DQV-180001-3000 WATER OUTLET PIPE, RADIATOR 1
29 9010-180007 CLAMP, WATER HOSE 2
30 9DQV-180002-3000 WATER OQUTLET PIPE, RADIATOR 1




CFDRCE

TDLIRImg

——
CFMOTO 4x2 %5—'

TDURINE

F19-1-A DECAL KITS (NA, CM INJECTED PEARL WHITE, LAVA ORANGE)
Item No. Parts Number Parts Name(EN) Qty Specification

1 9CQV-190020-4100-10 DECAL KIT 1

2 9CQV-190201-4100-10 LH DECAL, FUEL TANK 1

3 9DQV-190102-4000-10 RH DECAL, FUEL TANK 1

4 9CQV-190103-4000-10 DECAL, LH PANEL 1

5 9CQV-190104-4000-10 DECAL, RH PANEL 1

6 9DQV-190105-3200-10 CFMOTO STICKER 2

7 9DQV-190106-3200-10 4x4 DECAL 2

8 9DQV-190107-4000-10 EPS DECAL 1

9 9DQV-190109-3200-10 EPS DECAL 2

10 9CQV-190211-4100-10 TOURING DECAL 1




2/

/

3/

e

% “rourING

F19-1-B DECAL KITS (NA, CM HUNTER GREEN)

Item No. Parts Number Parts Name(EN) Qty Specification
1 9CQV-190020-4100-11 DECAL KIT 1
2 9CQV-190201-4100-11 LH DECAL, FUEL TANK 1
3 9DQV-190102-4000-11 RH DECAL, FUEL TANK 1
4 9CQV-190103-4000-11 DECAL, LH PANEL 1
5 9CQV-190104-4000-11 DECAL, RH PANEL 1
6 9DQV-190105-4000-11 CFMOTO STICKER 2
7 9DQV-190106-4000-11 4x4 DECAL 2
8 9DQV-190107-4000-10 EPS DECAL 1
9 9DQV-190109-4100-11 EPS DECAL 2
10 9CQV-190211-4100-10 TOURING DECAL 1




—_— )

N OO TouRnS|
S

/ /
/ /

/ /

| J J,
/.

AN - -
5N =/
v v )
o
. Y,
10/ )
% 7 [T OURING

F19-1-C DECAL KITS (NA, CM EXPLORE BLUE)

Item No. Parts Number Parts Name(EN) Qty Specification
1 9CQV-190020-4100-12 DECAL KIT 1
2 9CQV-190201-4100-12 LH DECAL, FUEL TANK 1
3 9DQV-190102-4000-12 RH DECAL, FUEL TANK 1
4 9CQV-190103-4000-12 DECAL, LH PANEL 1
5 9CQV-190104-4000-12 DECAL, RH PANEL 1
6 9DQV-190105-4000-11 CFMOTO STICKER 2
7 9DQV-190106-4000-11 4x4 DECAL 2
8 9DQV-190107-4000-10 EPS DECAL 1
9 9DQV-190109-4100-11 EPS DECAL 2
10 9CQV-190211-4100-12 TOURING DECAL 1




1\

——es———— °‘CFMOTO ‘axa

B —— e — o e 5 = R Y
CFORCE _'CFORCE

CrRORCE

/

F19-1-D DECAL KITS (INT, CM INJECTED PEARL WHITE, LAVA ORANGE)

Item No. Parts Number Parts Name(EN) Qty Specification
1 9CQV-190020-4200-10 DECAL KIT 1
2 9CQV-190101-3200-10 LH DECAL, FUEL TANK GUARD 1
3 9CQV-190102-3200-10 RH DECAL, FUEL TANK GUARD 1
4 9CQV-190103-4000-10 DECAL, LH PANEL 1
5 9CQV-190104-4000-10 DECAL, RH PANEL 1
6 9DQV-190105-3200-10 CFMOTO STICKER 2
7 9DQV-190106-3200-10 4x4 DECAL 2
8 9DQV-190107-4000-10 EPS DECAL 1
9 9CQV-190108-4200-10 MODEL DECAL 2
10 9DQV-190109-3200-10 EPS DECAL 2
11 9CQV-190201-4100-10 LH DECAL, FUEL TANK 1
12 9DQV-190102-4000-10 RH DECAL, FUEL TANK 1
13 9CQV-190211-4100-10 TOURING DECAL 1
14 9CQV-190113-4200-10 LH DECAL, FUEL TANK 1
15 9CQV-190114-4200-10 RH DECAL, FUEL TANK 1




5 —

1, —p— —7—) 12/ - —
— QOO Touene OO0
Brourive 14/ S —————
15/ - 77
F19-1-E DECAL KITS INTERNATIONAL, CM HUNTER GREEN)
Item No. Parts Number Parts Name(EN) Qty Specification

1 9CQV-190020-4200-11 DECAL KIT 1

2 9CQV-190101-3200-11 LH DECAL, FUEL TANK GUARD 1

3 9CQV-190102-3200-11 RH DECAL, FUEL TANK GUARD 1

4 9CQV-190103-4000-11 DECAL, LH PANEL 1

5 9CQV-190104-4000-11 DECAL, RH PANEL 1

6 9DQV-190105-4000-11 CFMOTO STICKER 2

7 9DQV-190106-4000-11 4x4 DECAL 2

8 9DQV-190107-4000-10 EPS DECAL 1

9 9CQV-190108-4200-11 MODEL DECAL 2

10 9DQV-190109-4100-11 EPS DECAL 2

11 9CQV-190201-4100-11 LH DECAL, FUEL TANK 1

12 9DQV-190102-4000-11 RH DECAL, FUEL TANK 1

13 9CQV-190211-4100-10 TOURING DECAL 1

14 9CQV-190113-4200-11 LH DECAL, FUEL TANK 1

1

15 9CQV-190114-4200-11

RH DECAL, FUEL TANK




1) g g gy gy g g— 12/ - - —
13, ;
(TOURING] u,—— =

15 /
ooL /
F19-1-F DECAL KITS (INTERNATIONAL, CM EXPLORE BLUE)
Item No. Parts Number Parts Name(EN) Qty Specification
1 9CQV-190020-4200-12 DECAL KIT 1
2 9CQV-190101-3200-12 LH DECAL, FUEL TANK GUARD 1
3 9CQV-190102-3200-12 RH DECAL, FUEL TANK GUARD 1
4 9CQV-190103-4000-12 DECAL, LH PANEL 1
5 9CQV-190104-4000-12 DECAL, RH PANEL 1
6 9DQV-190105-4000-11 CFMOTO STICKER 2
7 9DQV-190106-4000-11 4x4 DECAL 2
8 9DQV-190107-4000-10 EPS DECAL 1
9 9CQV-190108-4200-11 MODEL DECAL 2
10 9DQV-190109-4100-11 EPS DECAL 2
11 9CQV-190201-4100-12 LH DECAL, FUEL TANK 1
12 9DQV-190102-4000-12 RH DECAL, FUEL TANK 1
13 9CQV-190211-4100-12 TOURING DECAL 1
14 9CQV-190113-4200-12 LH DECAL, FUEL TANK 1
15 9CQV-190114-4200-12 RH DECAL, FUEL TANK 1




BRFMERS C

F400AU-3L

P

lesdes ou até a morte.

&

Sempre use
equipamentos
aprovados pelo
INMETRO

NUNCA opere

0 uso incorreto do quadriciclo pode causar

\

Nunca use sob
efeito de

drogas ou
alcool

[ AATENGAO |

A calibragem incorreta dos pneus ou o excesso
de peso podem causar perda de controle.

A perda de controle pode resultar em danos
severos ou morte.

*Pressao dos pneus:
Diant: 6.5 psi (45 kPa)
Tras: 6.5 psi (45 kPa)

B

B0QV-181003-4200_EUZZT

RENERAFRMAMKE 80x105
9DQV-191003-4200

ORES DE

Q

Para menores de 16 ancs, operar este
quadriziclo aumentam as chances de
sofrer acidentes ou alé morte

NUNCA opere este quadriciclo se voc
for menor de 16 anos.,

E PROIBIDO passageiros
meneres de 12 anos,

s passageires devem
estar bem acomodados
© se segurarem nos
apoios de méo.

9DOV-191011-4200 EU221

9DQV-191007-4200 EUZ21

ERREREEME 77285
9DQV-191007-4200

FRATEWE 85x60
9DQV-191011-4200

. sem freinamento ou instrugdes apropriadas;
em velocidades altas para suas habilidades

SEMPRE:

use técnicas apropriadas para evitar que o
quadriciclo tombe em montanhas ou terrenos
irregulares.

evite superficies pavimentadas, podendo
estas afetar o controle do quadriciclo.

Localize e leia atentamente o manual do
usudrio e siga todas as instrugdes e avisos.

J
9DQV-191001-4200 EUZZy

4

EREEME 1152178
9DQV-191001-4200

Mudar para 4WD-LOCK (bloqueio
diferencial) exige maior esforgo do produto.

Opare em velocidade reduzida & faga
mancbras com cautela para evitar a perda
de controle.
i S0GV 191002 4200 EUZZT
IUEEEETE Lia Al
9DQV-191002-4200

F19-2-A WARNING DECAL (BRAZIL)

il
Bl

9DQV-191004-4200

HERTMBRMAME 36x56
9DQV-191006-4200

NUNCA carregue passageiros
nesse b

kgs

TBEI M

FRERTIRMME
9DQV-191005-4200

Nunca carsque mals do
que | passageio. Nunca
fransporte prssageiro que
o esleja sentada @
complelamente seguro,

© passageiro DEVE.
sagurar firme no apsio da
mie durante 2 percurso,

DOV T 20 U
RERERALE
9DQV-191013-4200

- Leia atentamente o manual do usuario
anles de operar o produto,

. O quadriciclo DEVE estar parado ao
realizar a roca de marcha

. E necessario pressionar o freio para
engalar a ré ou park (P).

HBEBERBIGE 40X75
9DQV-191008-4200

AVISO

r o 6leo do motor a cada
00 quildmetros (310 milhas)

AHHHEBEREE 60x30
9DQV-191009-4200

Item No. Parts Number

Parts Name(EN)

Specification

9DQV-191001-4200

DECAL, DRIVE WARNING

9DQV-191002-4200

WARNING LABEL, 4WD OPERATION

9DQV-191003-4200

INSTRUCTION LABEL, TIRE PRESSURE AND LOAD

9DQV-191004-4200

INSTRUCTION LABEL, FRONT RACK LOAD

9DQV-191005-4200

INSTRUCTION LABEL, REAR RACK LOAD

9DQV-191006-4200

INSTRUCTION LABEL, TOWING LOAD

9DQV-191007-4200

WARNING DECAL, DRIVER AGE

9DQV-191008-4200

INSTRUCTION LABEL, GEAR SHIFT

9DQV-191009-4200

WARNING DECAL, ENGINE OIL

9DQV-191011-4200

WARNING DECAL, PASSENGER

==
g =y (V=1 [ BN = 0 (5,1 N (X1 [ N 2

9DQV-191013-4200

DECAL, SAFETY WARNING

._.._.._.._.._.._.._.H._.HH.E-




inproe g o 8 e NEVER carry passengers on

» Read owners manual carefully before
oy caun o o eich opareling, this carrier

MAXIMUM LOAD: 30 kg (6. 153,

* Always stop the ATV and press the 8 - N
fool brake pedal before shifing the f] \
transmission. A WARNING

- —— e —— NEVER carry passengers on|
— \ TRV 108173706 EVZO" this carrier

MAXIMUM LOAD: 60 kg (132.21bs)

Improper use can result in SEVERE INJURY or DEATH

ALWAYS USE  NEVER USE MEVER CARRY NEVER USE
AN APPROVED ON PUBLIC ~ WORE THAN  WITH DRUGS
HELMEY AND ROADS 1 PASSEMGER OR ALCOHOL

slizzis stesled
‘ot s S 0

Operating this ATV if yeu are under
the age of 16 increases the chances
of severe injury or death to both

Tuming the vehicle in AWD-LOCK

DRIVER AND operator and passenger. ) {"DIFF.LOCK") takes more aeffort.
PASSENGER
NEVER . NEVER oparate this vehicie if you are Operate at a slow speed and allow
ER aperate : - . . under age 18, axtra tima and distance for maneuvers
= without proper ATV training or instruction, le aveid loss of contrel,
« at speeds too fast for your skills or A Coa e, 10 TTELLITA D P
the conditions. A—
= on public roads -a collision can occur 3 f 12
with another vehicle. Certification of Compliance
- v_ll\th a passenger unless passenger seat Improper tire pressure or overloading CFMOTO Powersports, Inc.
is securely in place. can cause loss of control. cerlifies that this ATV complies wilh
THE OPERATOR MUST ALWAYS Loss of control can result in severs the American National Standard for
* use proper riding techniques to aveid overturns on injury or death. Four-Wheel All-Terrain Vehicle
hills and rough terrain and in turns o Cold 1irk pressus ANSI/SVIA 1-2017 and Is subject to POSITIVE
» avoid paved surfaces - pavement may seriously Front: 6.5 psi ( 45 kPa an approved ATV Action Plan CRANKCASE
affect handling and control Rear: 6.5psi( 45 kPa submitted by CFMOTO VENTILATION
e reduce speed and use ulra caution at all times o Maximum weight capacity: 672 Ibs. (305kg) Powersports, Inc., which is on file
when carrying a g with the U.S. Consumer Product
when conditions require | R T n Safely Commission ENGINE
« make sure passenger reads and understands this
label and passenger safety label CFMOTO Powersports, Inc.
LOCATE AND READ OPERATOR'S MANUAL TS| CFMOTO Powersports Inc. 3556 Holly
\_ FOLLOW ALL INSTRUGTIONS AND WARNINGS Lane N. Suite #30 Plymouth, MN 55447
11 : N 14
' | o 0 16
A WARNING ) e Erane O Ll rss s el
PASSENGER SAFETY Imprapar Uk san suk in SEVERE IRJURY or BEATH GENERAL USE MODEL iz anisss ety scee 8 el € esanc H
Ghack angin air ke daiy, cean Hnecessary L
To reduce the risk of SEVERE INJURY or DEATH. e e
This ATV is for RECREATIONAL ar
L e e cun P UTILITY USE, 1 5 )
VELWET RO TROADS f PASENGER OR ALCOHOL NO OPERATOR UNDERAGE 16
TEAR FOR
uhEVER CARRY Jever RioE Shssenden [THIS VEHICLE IS AN ALL-TERRAIN VEHICLE AND 1S
NEVER B
RETHANS FTER vom et 225, arv e or matucton| | | | This heng tag s nol t be removed INOT INTENDED FOR USE ON PUBLIC HIGHWAYS
ALCOHOL + 3t spsnds too fast for your skils or before sale. (CEVEHICULE EST UN VEHICULE TOUT-TERRAIN ET
NEVER carry a passenger too small to firmly «on public reads-a collision can sceur IN'EST PAS DESTINE & ETRE UTILISE SUR LES
plant fest on footrests and securely grasp with another vehicls, Training courses to teach ATY ICHEMINS PUBLICS.
hand holds. I « will & PASSAnger LHIess passenger suat :
i socursly In place, riding are available. For \
THE PASSENGER MUST ALwWAYS THE OPERATOR MUST ALWAYS: infermation contact your dealer,
+ use an approved helmet and protective gear " ne progr lldlr‘a mlan::-I- to wvold svarturns on ™
* securel rasp hand holds and plant feet n tervain and In turns H [
firmly o Tootrests while sealed in the passenger savaid pavad surtuees- pavamant may sarlusly Check with your dealer to find out MANUFACTURED BY/FABRIQUE PAR: mesns
seat ‘:'I ':" ‘“:”:" coution ot o1l fimes aboul slale of lecal laws regarding TYPE OF VEHICLE/TYPE DE VEHICULE: ATV/TT
* tell operater to slow down or stop If . - ATV operation 3
uncomfortable - get off and walk if conditions o pr - duavettl pusrengar VIN/HY:
require “ahe s and andartas G THIS YEHICLE CONFORMS TO ALL APPLICABLE STANDARDS PRESCRIBED UNDER
i i i e i THE CANADIAN MOTOR SAPETY REGULATIONS N EFFECT ON THE DATE
¥ J LOCATE AND READ OPERATOR'S MAKUAL. m o
\ R TSI A T UETI FOLLOW ALL INSTRUCTIONS AND WARNINGS ) OF MANUFAGTURE: CE VEHICLLE EST CONFORME A TOUTES LES NORMES QUILUI
. Bove SECURTE

SONT EN YERTU DU SUR LA
AUTOMOBILES DU CAMADA EN VIGUEUR A LA DATE DE 3A

F19-2-B WARNING DECAL( NA)

Item No. Parts Number Parts Name(EN) Q
9CQV-190008-4100 DECAL, DRIVE WARNING
9CQV-190003-4100 WARNING DECAL, DRIVER AGE
9CQV-190005-4100 INSTRUCTION DECAL, TIRE PRESSURE AND LOA
9DQV-190006-4000 INSTRUCTION LABEL, TOWING LOAD
9DQV-190012-3200 INSTRUCTION LABEL, GEAR SHIFT

Specification

9DQV-190009-3200 WARNING LABEL, 4WD OPERATION

9CQV-190002-3200 FRONT RACK LOADING INSTRUCTION LABEL

9CQV-190003-3200 REAR RACK LOADING INSTRUCTION LABEL

9DQV-190014-3200 WARNING DECAL, ENGINE OIL

905B-190408-10000 DECLARATION DECAL

==
g = (V=1 [-] ENT =1 [T,] BN X1 [ N3 2

9CQV-190004-4100 WARNING DECAL, PASSENGER

—
N

905B-190412 LABEL, EXHAUST GAS RECYCLING DRAWING

—_
w

905C-190405-US13C ANSI TAG ANSI TAG

—_
D

9DQV-190009-4000 WARNING DECAL, DASHBOARD

[
wv

9DQV-190007-4000 WARNING LEBEL

—
o))

30902-0401320 BLIND RIVET 4x13

—_
~N

I—KNHI—‘HI—AHI—AHI—‘I—*HI—‘HI—AHI—AQ

7020-191312 VIN PLATE CANADA




# T HrAWMZE PCF400AZ-3L

@ ANPEOOCTEPEXXEHUE

ANPEQOCTEPEXXEHUE

ANPEAOCTEPEXXEHUE

3KE MOMET
MPWBECTH K CEPLEIHLIM TPABMAM MNM NETANLHOMY HCXORY.

MNPUBECTH K NOTEPE YNPABNEHHA.

HEHAZLIEWALLEE JABNEHWE B LUMHAX WW NPEBLILUEHKE
DONYCTAMOA HATPY3KM HA MOTOBE3LEXO/, MOMET

PBIYAT NEPEKNKOYEHWA NEPEAAY

* BaumatennHo nposTaie PyoboAcTso
110 IECNNYATALMM NEPEA, HCNDNLIOEaHHE.

« OBAIATENBHO orranosure MOTOBEALEROA 1

SAMPELLEHA
IMCTVYATALIAR BOMEE L MCVTYATAUHA B
WAEMH HAIOPOTAX NACCAHMPA COCTOAHHH
e OBLED ATPELLEHA ONIBAHEHMA
SKMMMPOBKY  MO/L3CBAHMA

HUKOT/IA He ynpaensiiTe MoTose3gexofom:
+ 63 CODTRETCTBYIOILETD OBYMEHMN W HHCTRYKTANA

PE3YNLTATOM MOTEPM YNPABNEHMA MOMYT CTATH
CEPbESHBIE TPABMbI MM IETA/IbHBIA MCXOA.
* PEKOMEHAOBAHHOE [ABNEHHE B WHHAX
(A1 XOAOAHBIX WHH):
Nepeakix Konec: 45kMa
3appux konec: 45kMa

* MaKcumanbHan Harpyaka: 305kr

IKENNYATALMA AAHHOTD MOTOBEIAEKOA
AMUAMK, He AOCTUTLIMMK 16 neT,

y PHEK

TpaBm K rBenn, KaK ANA BOAHTENS, TaK
W ANA NAcCamnpa.

IHCANYATALMA AAHHOTO MOTCBE3AEX0AA

P

* 13 CKOPOCTAX CAMLIKOM SSICORMX 4 YPOBHA BALLMX HASLIKOB

Toav e Am AU nnuame monowe 16 et HE JOMYCKAETCA,

YN L7 YCROBHTE SBIIHEHUR
* 110 GOpOrEM OBLIEND N0Ab3082HMA B0 wiBewaHIE

c © apyramm ABHEHMA
* CNACCIMMPON, B CAYIRE BLIM NACCAHMDCHOR CHIEHLE HE

LOCTaTOHD HIASIHO 3AKDENEHD 105x80
BCETAA #ME|: KBEPVC
o APHMEHATE NPABATLKYIO TEXHIHY BOMEEHNS, YOGS

. wa enonax,

e QECEUBHHO MECTHOCTY WK D8OPOTaX
* aberaiTe AEHAHEAHA N0 A0POTaM € TEEPAbIN NOKDHTHEM, Tak
KK 0HO MOMET ORA32TH CYLIECTBRHHOS HeraTHBHOR BNARHE

Ha ynpaasemocTs.

CHUEHTE CHOPOCTS W BYALTE MIPEAS/BHO OLTOPOMHYI DN

IEDEB0INE NACCINNPE ~ NONPOCKTE NCCANAPA CIEWATLC,

ecni Toro TpeByiOT ycoBM.

* NPOBOHTE HHCTDYKTAM N0 TEXHHKE 6e30NACHOCTH NEpes,
NEDEBO3HOM NACCEHHD2.

m BHUMATE/EHO NPOYMTARTE PYKOBOACTBO NO

62x23
#E: XEPVC

CEAVATE BCEM MHCTRYKLIMAM 1
NPELOCTEPEMEHMAM.

SKCIAYATALIAM,

9CQV-191001-4200 RU221

B HUKOT/A ne nepesoawre naccaswpon|

9CQV-191001-4200 Ha 970M Garamwol naarpopme.

113x176 = MAKCHMANIbHAS HATPY3KA: 6011

MR EBEPVC ~

- ) 582 R BT ARG TE
9CQV-191005-4200

| ANPEAOCTEPEXEHME | 82423

SN0 HE: FEPvC

pepenumana (AWD-LOCK) satpyzneno,

S0 SE R R UM TE
9CQV-191003-4200

ANPEAOCTEPEXEHUE

HUKOTZJA He NepecosTe Naccanpos

1a ToR GarawHoR naathopme.
« MAKCMMANGHAA HATPY3KA: 30 kr _

SRR R ANE
9CQV-191004-4200

SCOV-191007-4200_RUZ1 )

BYRFRESNE
9CQV-181007-4200
77%85

HE: %BPvVC

_
BE3ONACHOCTE MACCAMMHPA
BO M3BEMAHWE CEPLE3HbIX TPABM MM THEENM:

MACCAMMPA MOTOBE}/IEXO/ B

COCTOAHMMA ONMBAHEHUA

HWKOrAA He nepesosMTe Naccamnpa, KOTOPLIA
CAMLIKOM Man, 4TOBb! HAZEMHO ONMPATLEA HOTAMN Ha
TIO[HOMKY M KPENKO A\SPIKATECA 38 NOPYIHM CHLEHBA,

Naccasup pomies BCEMJA:

* HAASBATH LNEM M JAWATHYIO IKANHPOBKY

* KPENKD JBPKATLCA 33 NOPY4HN CUAEHLA M ONAPATE
HOMA Ha NOAHOMKA, HAXOAACH Ha MACCAKMPTHOM
CuaeHbe

PBUraiiTech € HASKOM CHOPOCTHO ¥ DCTARAITE Gonbiue
SPEMENN 1 MECTS A5 BHIICANEHV MEHETPOS.

* NONPOCHTE BOAMTENA CHU3NTL CHOPOCTS MAK

OCTaHOBMTLCR, BCAM HCMBITHIBAET AUCKOMBODT, H MIpH

TATORGE YEUIVE e HEOBXOAMMOCTH CNEWH ThCA
~ SCOV-191002 4200 RUZE ) BEPTUKATIGHAR HATPYSKA: 830 H (S ) — T
PR {7 3 B - ; i
9CQV-191002-4200 HHEHARANE RAEENE
8040 9CQV-191006-4200 9CQV-191011-4200
HE: REPVC 62x23 103x133
18 HER: EPVC #HR: FEPVC

MpogepriiTe yposenb macaa &

cunosom arperare nepen
Kawpo noe3aKod.

LA E S
9CQV-191009-4200
60%30

#Ei: EEPVC

SCOV-191008-4200 RUZZ]

B R R
9CQV-191008-4200
75%40

HE: FAPVC

F19-2-C WARNING DECAL (RUSSIA)

Item No. Parts Number

Parts Name(EN)

Specification

1 9CQV-191001-4200

DECAL, DRIVE WARNING

9CQV-191002-4200

WARNING LABEL, 4WD OPERATION

9CQV-191003-4200

INSTRUCTION DECAL, TIRE PRESSURE AND LOAD

9CQV-191004-4200

INSTRUCTION LABEL, FRONT RACK LOAD

9CQV-191005-4200

INSTRUCTION LABEL, REAR RACK LOAD

9CQV-191006-4200

INSTRUCTION LABEL, TOWING LOAD

9CQV-191007-4200

WARNING DECAL, DRIVER AGE

9CQV-191008-4200

INSTRUCTION DECAL, GEAR SHIFT

(o] ool RNY o)} [S, ] BN [OV) ) V]

9CQV-191009-4200

WARNING DECAL, ENGINE OIL

[
o

9CQV-191011-4200

WARNING DECAL, PASSENGER

._.._.HH._.._.,_.._.,_.H.E-




#H LA/ TOOLS

2
/F
F20 TOOLS
Item No. Parts Number Parts Name(EN) Qty Specification
01 5BWV-200100-5000 TOOL KIT 1
02 TFQO002 TIRE PRESSURE PEN 1




F23 fRRHT4/BUMPER

F23 BUMPER
Item No. Parts Number Parts Name(EN) Qty Specification
01 9DQV-230010-3200 BRACKET, FRONT LICENSE 1
02 9DQV-230020-3200 BRACKET, REAR LICENSE 1
03 9DQV-231000-3000 FRONT BRACKET 1
04 9DQV-232000-3000-0BP0O0 FRONT BUMOER ASSY 1 MAUD SPIRIT BLACK
05 9DQV-232005-3200 LH BRACKET, SIDE REFLECTOR 1
06 9DQV-232006-3200 RH BRACKET, SIDE REFLECTOR 1
07 9DQV-232200-3000-0BP0O0 CONNECTING PIPE, FRONT BUMPER 1 MAUD SPIRIT BLACK
08 9DQV-233000-3000-0BP0O0 REAR BUMPER ASSY 1 MAUD SPIRIT BLACK
09 30006-080020810 BOLT M8x20 4 M8x20
10 30006-060016810 BOLT M6x16 2 M6x16
11 30006-060012810 BOLT M6x12 6 M6x12
12 30006-080040810 BOLT M8x40 4 M8x40
13 30204-060810 NUT M6 2 M6
14 30006-080055810 BOLT M8x55 2 M8x55
15 30006-100020810 BOLT M10x20 2 M10x20
16 30006-080016810 BOLT M8x16 2 M8x16
17 9DQV-160920-6001-M1 FRONT SIDE REFLECTOR 2
18 9DQV-030070-3000 BRACKET, FOG LIGHT 1
19 7000-044601 BASE PLATE, FRONT LICENSE 1
20 30006-060016870 BOLT Mé6x16 2 M6x16




F27 Wi B8 538/ FRONT CV SHAFT

F27 FRONT CV SHAFT

Item No. Parts Number Parts Name(EN) Qty Specification
01 9GQ0-280150 DUST BOOT KIT, FIXED END 4
02 9DQV-270100-3000-M1 FRONT CV DRIVE SHAFT 2
03 9010-270203-00001 WIRE CIRCLIP 2




4 £3) 4/ REAR CV SHAFT

F28 REAR CV SHAFT

Item No. Parts Number Parts Name(EN) Qty Specification
01 7020-280160-50000 DUST BOOT, REAR FIXED END 4 ODM
02 9DQV-280200-3000-M1 REAR RH CV DRIVE SHAFT 1
03 9010-280102-00001 WIRE CIRCLIP 2
04 9DQV-280100-3000-M1 1

REAR LH CV DRIVE SHAFT




{631 %%/ DRIVETRAIN SYSTEM

F30 DRIVE TRAIN SYSTEM

Item No. Parts Number Parts Name(EN) Q Specification
1 30006-102090810 BOLT M10x1.25x90 M10x1.25x90
30006-102110810 BOLT M10x1.25x110 M10x1.25x110
30204-102810 NUT M10x1.25 M10x1.25
30601-108010 CLAMP A8 A8

BREATHER HOSE, FRONT GEAR CASE

30102-102025810

SCREW M10x1.25x25

M10x1.25x25

9GQ0-290201

FRONT CONNECTING FLANGE COUPLER

2
3
4
5 9010-310001
6
7
8

30800-02205

CIRCLIP FOR HOLE

22

9 9GQ0-290210 CROSS SHAFT, UNIVERSAL JOINT
10 700V-290001-1700 DUST BOOT

11 9DQV-290100-3000 FRONT DRIVE SHAFT

12 9GQ0-290104 BIG CLAMP

13 9GQ0-290103-10000 DUST BOOT

14 9GQ0-290102 SMALL CLAMP

15 9CRB-300110 REAR CORE SHAFT

16 9CR6-300204 SMALL CLAMP

17 9CR6-300203-10000 DUST BOOT

18 9CR6-300202 BIG CLAMP

19 9CR6-300206-10000 DRIVE SLEEVE, REAR GEAR CASE

20 30006-102130810

BOLT M10x1.25x130

HHHHHHHHHHHN@NSHNC\AHQ

M10x1.25x130




Hi i/ FRONT AXLE

F31 FRONT AXLE

Item No. Parts Number Parts Name(EN) Qty Specification
01 Q830-310000-60000 FRONT GEAR CASE ASSY 1
02 0GR0-062203 BOLT M10x1.25x20 1 M10x1.25x20
0. 0GRO-062204 WASHER 10x27.5x4 10x27.5x4
04 Q850-331002 COUPLER
0 0800-06220: O-SEAL RING 25x2 2502
[\ 0800-062204 OIL SEAL 35x50x7 35x50x7
0. 30409-0250( BEARING 33005(25x47x17)
08 0110-060011-0010 BOLT M8x28 9 M8x28
09 Q830-311002-00001 BEARING SEAT 1
10 Q830-310006-10000 O-RING 55x2.5 1 55x2.5
11 Q830-310023-00200 ADJUSTING WASHER T=0.30 1 .3
11 Q830-310023-00100 ADJUSTING WASHER T=0.20 .2
12 Q830-311003-01400 ADIU IG WASHER 32x25.4 T=3.00 .0
Q830-311003-0130 ADIU IG WASHE! .9
Q830-311003-0120 ADJUSTING WASHEI .80
Q830-311003-0110( ADJUSTING WASHER 32 .70
Q830-311003-0100( ADJUSTING WASHER .60
Q830-311003-0090 ADJUSTING WASHER . .50
12 Q830-311003-00800 ADJUSTING WASHER 32x25.4 T=2.48 2 .48
12 Q830-311003-00700 ADJUSTING WASHER 32x25.4 T=2.46 2 .46
1 Q830-311003-00600 ADJUSTING WASHER 32x25.4 T=2.44 2 .44
1 Q830-311003-00500 ADJUSTING WASHER 32x25.4 T=2.4; .4
1 Q830-311003-00400 ADJUSTING WASHER 32x25.4 T=2.4 4
1 Q830-311003-00300 ADJUSTING WASHER 32x25.4 T=2.31 .
Q830-311003-00200 ADJUSTING WASHER 32x25.4 T=2.21 T=2.
Q830-311003-00100 ADJUSTING WASHER 32x25.4 T=2.1 T=2.
30105-040008410 SCREW M4x8 M4x8
4 30409-0300 BEARING 32006(30x55x17)
Q830-3100B0 BEVEL GEAR ASSY, FRONT GEAR CASE
16 30400-05500 BEARING 1 61911(55x80x13)
17 Q830-310015-00600 ADJUSTING WASHER 79.5%68 T=1.00 1 .00
17 Q830-310015-00500 ADJUSTING WASHER 79.5%68 T=0.5 1 .5
17 Q830-310015-00400 ADJUSTING WASHER 79.5%68 T=0.4( 1 4
17 Q830-310015-00300 ADJUSTING WASHER 79.5x68 T=0.31 1 3
17 Q830-310015-00200 ADJUSTING WASHER 79.5x68 T=0.21 1 .2
17 Q830-310015-00100 ADJUSTING WASHER 79.5x68 T=0.1 1
1 Q830-310014 DRIVE CLUTCH COVER
1 Q830-310013 SPLINE BUSHING
2 30800-05505 CIRCLIP FOR HOLE 55 55
21 30400-03001 BEARING 30x55x13 2 6006
22 30130-080010810 SCREW M8x10 1 M8x10
23 Q830-310003 PIN SHAFT 1
24 0180-332100 OIL DRAIN BOLT M14x1.25x12, MAGNETIC 1 M14x1.25x12
25 0180-011006 GASKET 14 2 14
6 Q830-310007-20000 FRONT GEAR CASE 1
7 0180-021008-0010 BOLT M14x1.25x12 M14x1.25x12
0180-311001 OIL SEAL 24x38x8 24x38x8
Q830-310005-10001 FORK
Q890-310010 BLOCK ASSY.
Q830-310012-10000 0-RING 67.5x2
Q890-314000-10000 MOTOR ASSY, FRONT GEAR CASE Kaidi PLUG
33 0010-023008-0010 BOLT M6x18 2 M6x18
34 0180-313002-10000 CENTER GEAR SHAFT, DIFFERENTIAL 1
35 Q830-313003-10000 FRONT DIFFERENTIAL CASE 1
6 30906-0503000 PIN 3 5x30
7 Q830-313004 GEAR, CV SHAFT 1
0181-313011 WEARING RING 4
0180-313003-00004 CENTRAL GEAR, DIFFERENTIAL 4 SURFACE PEENING TREATMENT, THE INNER HOLE TOLERANCE INCREASING
4 0180-313006-00001 DRIVEN GEAR, DIFFERENTIAL 1
4 30913-0300550 PIN SHAFT 1
4 Q830-310022 OIL GUARD 1
43 Q800-313005-00100 GEAR WASHER 1 t=1.00
43 Q800-313005-00200 GEAR WASHER 1 t=1.20
44 Q830-313001-10000 COUPLER 1
4 9010-290001 BOLT M8x1x22 8 M8x1x22
4 Q830-310009-00600 ADJUSTING WASHER 54.5x43 T=1.00 1 T=1.00
4 Q830-310009-00500 ADIU IG WASHER 54.5x43 T=0.50 1
4 Q830-310009-00400 ADIU IG WASHER 54.5x43 T=0.4
4 830-310009-00300 ADJUSTING WASHER 54.5x43 T=0.3
4 Q830-310009-00200 ADJUSTING WASHER 54.5x43 T=0.2
4 Q830-310009-00100 ADJUSTING WASHER 54.5x43 T=0.1
4 Q830-310011 O-SEAL RING 130x2
48 Q830-310008-10000 FRONT GEAR CASE COVER 1
49 0180-311004-0020 JOINT, BREATHER HOSE 1
50 Q820-333008 CROSS BUSHING 1
51 Q800-313001 PLANET GEAR SHAFT, SHORT 2




B HHIGEAR SHIFTING

F32 EAR SHIFTING

Item No. Parts Number Parts Name(EN) ty Specification
1 9DQV-321100-3000 GEARSHIFT ROD ASSY 1
1 9DQV-321100-3001 GEARSHIFT LEVER 1
2 5BWV-321300-5000 GEARSHIFT BALL HEAD 1
3 9CR6-321301 LOCK NUT, GEARSHIFT 1 M8
4 9DQV-320001-3001 GEARHISFT LIMIT GUARD 1
5 9DQV-321120-3000 GEARSHIFT ROCKER ARM 1
6 9CR6-321002 SPRING, GEARSHIFT LEVER 1
7 9010-320009 NYLON BUSHING 2
8 9CR6-321001 PIN SHAFT, GEARSHIFT LEVER 1
9 30802-00605 CIRCLIP 6 1 6
10 9CR6-321003 BUSHING, ARM 2
11 30802-00805 SPLIT WASHER 1 8
12 30006-060012810 BOLT M6x12 1 M6x12
13 30006-060016810 BOLT M6x16 2 M6x16
14 30200-060810 NUT 1 M6
15 9GQ0-321004 GEARSHIFT ROD 1
16 30200-06081L NUT M6 1 M6, LEFT-HAND THREAD
17 9010-320200-2000 ROCKER, GEARSHIFT 1
18 0010-080013-0010 BOLT M6x22 1 M6x22
19 30107-060012410 SCREW M6x12 2 M6x12
20 9DQV-321000-3000 GEARSHIFT ASSY 1
20 9DQV-321000-3001 GEARSHIFT ASSY 1




J5H§/ REAR AXLE

F33 REAR AXLE (WITHOUT DIFFERENTIAL)

Item No. Parts Number Parts Name(EN) Oty Specification
01 Q820-330000-10000 REAR GEAR CASE ASSY 1
02 0GRO0-062203 BOLT M10x1.25x20 1 M10x1.25x20
03 0GRO0-062204 WASHER 10x27.5x4 1 10x27.5x4
04 Q850-331002 COUPLER 1
05 0800-062205 O-SEAL RING 25x2 1 25x2
06 0800-062204 OIL SEAL 35x50x7 1 35x50x7
07 30409-02500 BEARING 1 33005(25x47x17)
08 0110-060011-0010 BOLT M8x28 12 M8x28
09 Q830-311002-00001 BEARING SEAT 1
10 Q830-310006-10000 O-RING 55x2.5 1 55x2.5
11 Q830-310023-00100 ADJUSTING WASHER T=0.20 1 T=0.20
11 Q830-310023-00200 ADJUSTING WASHER T=0.30 1
12 Q830-311003-00400 ADJUSTING WASHER 32x25.4 T=2.40 2
12 Q830-311003-00500 ADJUSTING WASHER 32x25.4 T=2.42 2
12 Q830-311003-00600 ADJUSTING WASHER 32x25.4 T=2.44 2
12 Q830-311003-00700 ADJUSTING WASHER 32x25.4 T=2.46 2
12 Q830-311003-00800 ADJUSTING WASHER 32x25.4 T=2.48 2
12 Q830-311003-00900 ADJUSTING WASHER 32x25.4 T=2.50 2
12 Q830-311003-01000 ADJUSTING WASHER 32x25.4 T=2.60 2
12 Q830-311003-01100 ADJUSTING WASHER 32x25.4 T=2.70 2
12 Q830-311003-01200 ADJUSTING WASHER 32x25.4 T=2.80 2
12 Q830-311003-01300 ADJUSTING WASHER 32x25.4 T=2.90 2
12 Q830-311003-01400 ADJUSTING WASHER 32x25.4 T=3.00 2
12 Q830-311003-00100 ADJUSTING WASHER 32x25.4 T=2.10 2
12 Q830-311003-00200 ADJUSTING WASHER 32x25.4 T=2.20 2
12 Q830-311003-00300 ADJUSTING WASHER 32x25.4 T=2.30 2
13 9CRB-082001 CLIP, RH REAR PARKING CABLE 1
14 30409-03000 BEARING 1 32006(30x55x17)
15 Q820-3300B0 BEVEL GEAR ASSY, REAR GEAR CASE 1
16 0181-313100-0010 BOLT M10x1.25x22 8 M10x1.25x22
17 Q820-330003-00100 ADJUSTING WASHER 61x50.5 T=0.10 2 T=0.10
17 Q820-330003-00200 ADJUSTING WASHER 61x50.5 T=0.30 2 T=0.30
17 Q820-330003-00300 ADJUSTING WASHER 61x50.5 T=0.50 2 T=0.50
17 Q820-330003-00400 ADJUSTING WASHER 61x50.5 T=0.90 2 T=0.90
17 Q820-330003-00500 ADJUSTING WASHER 61x50.5 T=0.92 2 T=0.92
17 Q820-330003-00600 ADJUSTING WASHER 61x50.5 T=0.94 2 T=0.94
17 Q820-330003-00700 ADJUSTING WASHER 61x50.5 T=0.96 2 T=0.96
17 Q820-330003-00800 ADJUSTING WASHER 61x50.5 T=0.98 2 T=0.98
17 Q820-330003-00900 ADJUSTING WASHER 61x50.5 T=1.00 2 T=1.00
18 30409-05000 BEARING 2
19 0180-310005 O-SEAL RING 141x2.4 1 141x2.4
20 Q820-330002 REAR GEAR CASE COVER 1
21 0180-311001 OIL SEAL 24x38x8 1 24x38x8
22 0180-021008-0010 BOLT M14x1.25x12 1 M14x1.25x12
23 0180-011006 GASKET 14 2 14
24 0180-311004-0020 JOINT, BREATHER HOSE 1
25 Q820-330007-10000 OIL BAFFLE 1
26 30105-040008410 SCREW M4x8 2 M4x8
27 30306-080112 WASHER 1 8
28 Q820-330008 MOUNTING SEAT 1
29 30800-06200 CIRCLIP FOR HOLE 62 1 62
30 30400-03501 BEARING 1 16007
31 Q820-330001-00001 REAR GEAR CASE 1
32 0180-332100 OIL DRAIN BOLT M14x1.25x12, MAGNETIC 1 M14x1.25x12
33 0120-061000 OIL SEAL 35x58x5 1 35x58x5
34 Q830-310012-10000 O-RING 67.5x2 1
35 018A-180001 SLEEVE 2
36 Q820-330009 PLUG, MOTOR 1
37 0010-023008-0010 BOLT M6x18 2 M6x18




® cFmoTOo

CFORCE

Owner’s Manual

READ THIS It contains important This ROV should not be operated by

MANUAL safety information anyone under 16 years of age.
CAREFULLY Passenger under 12 years of age is prohibited.

F38-A OWNER\'S MANUAL (CA&INTERNATIONAL)

Item No. Parts Number Parts Name(EN) Qty Specification
01 9DQV-380101-3000-13 OWNERS MANUAL 1




® cFMoTO

Make sure operator holds a valid driver license.

READ THIS It contains important Passengers must always:

MANUAL safety information use an approved helmet and protective gear.

CAREFULLY securely grasp hand holds and plant feet firmly on
footrests while seated in the passenger seat.

F38-B OWNER\'S MANUAL (INTERNATIONAL)

Item No. Parts Number Parts Name(EN) Qty Specification
1

01 9DQV-380101-3200-12 OWNERS MANUAL




CFORCE 400L EFI EPS
(rvn CFAD0AZ-TL.)

yxBeoacTed

whovigohle

VR TLIWO MRONTIS ITI MYCORCIC D

Dt S Jpp e k" —_
W1t A e

F38-C OWNER\'S MANUAL (RUSSIAN)

Item No.

Parts Number

01

9CQV-380101-4200-14

Parts Name(EN) Qty Specification
OWNERS MANUAL 1




¥t/ TOWBAR

F40 TOWBAR
Item No. Parts Number Parts Name(EN) ty Specification
1 9DQV-400010-3000 TOWING BRACKET 1
1 9DQV-400010-3001 TOWING BRACKET 1
2 30102-102025810 SCREW M10x1.25x25 2 M10x1.25x25
3 9DQV-400020-3000 BRACKET, TRAILER POWER 1
4 30204-102810 NUT M10x1.25 2 M10x1.25
5 9010-400103 PIN SHAFT 1
6 9010-400102-10000 COTTER PIN,BRACKET 2
7 5BW1-401200-20000 TOWING TUBE 1
8 5BW1-401310-10000 TOWING HITCHBALL 1 50MM
9 30004-100025810 BOLT M10x25 2 M10x25
10 9CR6-404100 BRACKET, FRONT HOOK 1
11 9CR6-404200 PIN ASSY 1




3 RHA/ ATR FILTER ASSY.

—20
/8 1
F41-V1 AIR FILTER ASSY
Item No. Parts Number Parts Name(EN) Qty Specification
1 0GQV-110000-1000-20 HOSE CLIP 3
2 0GQV-117000-1000 AIR OUTLET PIPE, AR FILTER 1
3 0GQV-110005-1000 CONNECTING PIPE, FILTER ELEMENT 1
4 0800-112000-20010 FILTER ELEMENT 1 WITH BLACK SPONGE,MANUFACTURER:HENGBO
5 0GQV-115000-1000-20 SEAL RING, AIR FILTER 1
6 0GQV-115000-1000-21 LOWER HOUSING, AIR FILTER 1
7 0GQV-110006-1000 CLASP 3
8 0GQV-115000-1000-22 BUSHING 1
9 0GQV-115000-1000-26 BUSHING 1
10 0GQV-111000-1000 AIR INLET PIPE, AIR FILTER 1
11 0GQV-110008-1000 AIS HOSE 1
12 0GQV-110000-1000-21 HOSE CLIP 2
13 0GQV-110009-1000 BREATHER HOSE, CRANKCASE 1
14 0GQV-110000-1000-22 HOSE CLIP 2
15 0GQV-110007-1000 UPPER HOUSING, AIR FILTER 1
16 0GQV-115000-1000-23 DUST RELEASE VALVE 1
17 0GQV-115000-1000-27 CLAMP 1
18 0GQV-115000-1000-24 RUBBER DAMPING LINER, FUEL TANK 1
19 0GQV-115000-1000-25 REAR DAMPING BUSHING, FUEL TANK 1
20 0GQV-110000-1000-11 AIR FILTER ASSY 1




BRA/ AIR FILTER ASSY,

—20
/® I
F41-V2 AIR FILTER ASSY
Item No. Parts Number Parts Name(EN) Qty Specification
1 0GQV-110000-1000-20 HOSE CLIP 3
2 0GQV-117000-1000 AIR OUTLET PIPE, AIR FILTER 1
3 0GQV-110005-1000 CONNECTING PIPE, FILTER ELEMENT 1
4 0800-112000-20010 FILTER ELEMENT 1 WITH BLACK SPONGE,MANUFACTURER: HENGBO
5 0GQV-115000-1000-20 SEAL RING, AIR FILTER 1
6 0GQV-115000-1001-21 LOWER HOUSING, AIR FILTER 1
7 0GQV-110006-1000 CLASP 3
8 0GQV-115000-1000-22 BUSHING 1
9 0GQV-115000-1000-26 BUSHING 1
10 0GQV-111000-1001 AIR INLET PIPE, AIR FILTER 1
11 0GQV-110008-1000 AIS HOSE 1
12 0GQV-110000-1000-21 HOSE CLIP 2
13 0GQV-110009-1000 BREATHER HOSE, CRANKCASE 1
14 0GQV-110000-1000-22 HOSE CLIP 2
15 0GQV-110007-1000 UPPER HOUSING, AIR FILTER 1
16 0GQV-115000-1000-23 DUST RELEASE VALVE 1
17 0GQV-115000-1000-27 CLAMP 1
18 0GQV-115000-1000-24 RUBBER DAMPING LINER, FUEL TANK 1
19 0GQV-115000-1000-25 REAR DAMPING BUSHING, FUEL TANK 1
20 0GQV-110000-1001-11 AIR FILTER 1




Specification

Qty

Parts Name(EN)

191Q _LONG BLOCK

E00 91Q ENGINE

Parts Number

0GQV-ALB000-0840

Item No.

01




KM EAILEFT CRANKCASE ASSY.

Vi

EO1-1 LEFT CRANKCASE ASSY

Item No. Parts Number Parts Name(EN) Qty Specification
01 0040-012006-0010 BOLT M8x50 2 M8X50
02 0010-090005-0010 BOLT M6x16 1 M6x16
03 0GR0-011020 SPEED SENSOR 1
04 0010-080008 DOWEL PIN Dia 8x14 3 Dia 8x14
05 0GR0-011003-00001 BOLT 2
06 0180-011006 GASKET 14 2 14
07 0GR0-011100-00001 LH CRANKCASE ASSY 1
08 0010-011017-0010 BOLT M6x60 7 M6x60
09 0010-021005 DOWEL PIN Dia 10x14 3 Dia 10x14
10 0GR0-011002 OIL RAIL COVER PLATE 1
11 0GR0-011004 PAPER WASHER, OIL RAIL 1
12 30499-01700 BEARING 1 17
13 30400-01704 BEARING 1 17
14 30499-01500 BEARING 1 6202
15 01A0-013005 O-SEAL RING 13x2 1 13x2
16 0110-013030 O-SEAL RING 18x3.55 1 18x3.55
17 0GR0-011005 DIPSTICK, ENGINE OIL 1
18 0010-023010-0010 BOLT M6x20 3 M6x20
19 30105-060012410 SCREW M6x12 4 M6x12
20 30400-02201 BEARING 1
21 0GR0-011001 PLATE, OIL STRAINER 1
22 0110-013005-00002 DRAIN BOLT M12x1.5x15 1 M12x1.5x15
23 0010-021014 WASHER 12 1 12
24 0GR0-011010 OIL STRAINER 1
25 0800-014003 O-SEAL RING 63x2.5 1 63x2.5
26 30502-010000N O-RING 1 10x1.8
27 0GR0-011102 DUAL GEAR SHAFT, OIL PUMP 1
28 30406-00500 ROLLER NEEDLE P5x11.8 2 P5x11.8
29 0GR0-011103 INTERMEDIATE GEAR SHAFT, REVERSE 1
30 0800-011102-00011 PLAIN BEARING 1 1 RED@THIN
30 0800-011102-00021 PLAIN BEARING 1 1 BLUE@THICK
31 0800-011103-00011 PLAIN BEARING 2 1 RED@THIN
31 0800-011103-00021 PLAIN BEARING 2 1 BLUE@THICK
32 0800-0111A0-00001 PLAIN BEARING KIT, MAIN SHAFT 1 RED
32 0800-0111B0-00001 PLAIN BEARING KIT, MAIN SHAFT 1 BLUE




Hith b A/RIGHT CRANKCASE ASSY.

E01-2 RIGHT CRANKCASE ASSY

Item No. Parts Number Parts Name(EN) Qty Specification
01 0GR0-012100-10001 RH CRANKCASE ASSY 1
02 0180-012006-00001 OIL SEAL 30X45X8 1
03 30499-03000 BEARING 1 5206
04 30400-01704 BEARING 1 17
05 0800-011007 CHAIN GUARD 1
06 0010-090005-0010 BOLT M6x16 2 M6x16
07 0GQV-012200-1000 GEAR SENSOR 1
08 0180-023002 O-SEAL RING 24x2.5 1 24x2.5
09 0010-013010-0010 BOLT M6x50 8 M6x50
10 0800-012400 OIL PRESSURE SWITCH 1
11 0010-060010 WASHER 10 1 10
12 0040-012006-0010 BOLT M8x50 2 M8X50
13 30400-02201 BEARING 1
14 0180-014010 WIRE CLAMP 1
15 01A0-011003 NOZZLE 1
16 0800-0111A0-00001 PLAIN BEARING KIT, MAIN SHAFT 1 RED
16 0800-0111B0-00001 PLAIN BEARING KIT, MAIN SHAFT 1 BLUE
17 0800-011102-00011 PLAIN BEARING 1 1 RED@THIN
17 0800-011102-00021 PLAIN BEARING 1 1 BLUE@THICK
18 0800-011103-00011 PLAIN BEARING 2 1 RED@THIN
18 0800-011103-00021 PLAIN BEARING 2 1 BLUE@THICK




CVT 41/ CVT ASSY.

Vi

EO01-3 CVT CASE ASSY.

Item No. Parts Number Parts Name(EN) ty Specification
1 0GSV-013201-3000 CVT COVER 1
2 0800-021102-10000 RUBBER WASHER 8
3 0800-021103 CAP, RUBBER WASHER 8
4 0GSV-013004-3000 BOLT 1, CVT COVER 6
5 0GSV-013002-3001 BOLT, CVT COVER 2
6 0700-012701 O-SEAL RING 10x2 1 10x2
7 0JWV-013202-6000 DRAIN BOLT 1
8 0GSV-013104-3000 GASKET, CVT COVER 1
9 0GSV-013103-3000 WIND GUARD 1
10 0010-021019-0010 BOLT M6x12 5 M6x12
11 0010-013008-0010 BOLT M6x35 2 M6x35
12 0JY0-013103 OIL SEAL 32X55X10 1 32X55%10
13 0GSV-0131A0 CVT CASE 1
14 0GSV-013102-3000 HEAT INSULATOR, CVT 1
15 0800-012002 GASKET(2), CVT CASE 1
15 0800-012002-10000 GASKET 2, CVT CASE 1
16 0010-023010-0010 BOLT M6x20 7 M6x20
17 0JY0-013102-00011 PLAIN BEARING, CVT 2 RED
17 0JY0-013102-00021 PLAIN BEARING, CVT 2 BLUE
18 01A0-012010-00001 SCREW 1
19 30102-080020810 SCREW M8x20 3 M8x20
20 0010-080008 DOWEL PIN Dia 8x14 2 Dia 8x14
21 0010-060012-0010 BOLT M6x30 8 M6x30
21 0010-070003-00002 BOLT 8
22 0GSV-015001-3000 RH CRANKCASE COVER 1
22 0GSV-015001-3001 RH CRANKCASE COVER 1
23 0GR0-013001-20000 STEEL GASKET, CVT CASE 1




E01-4 7 fii4i% % 4/LEFT CRANKCASE COVER

EO01-4 LEFT CRANKCASE COVER ASSY

Item No. Parts Number Parts Name(EN) Qty Specification

01 0010-080010-00001 BOLT 1

02 0GR0-014005 PLATE 1

03 0GR0-014001-10000 CRANKCASE COVER, LH 1

04 0GR0-014002-10000 STEEL GASKET, LH CRANKCASE COVER 1

05 0010-023008-00001 BOLT 3

06 0A70-011005-00001 BOLT M6x75 2

07 0010-013009-0010 BOLT M6x40 16 M6x40
08 0GRA-014001 PLUG 1 SUZUKI RED
09 0800-014100-20000 RPM SENSOR 1 KAIDI PLUG
10 0010-090005-0010 BOLT M6x16 4 M6x16
11 30400-02800 BEARING 1

12 0800-014008 SLEEVE, TIGHTENING 1

13 0800-014009-00002 BOLT 1

14 0GRA-014003 O-SEAL RING 48x2.5 1

15 0800-014002-00001 FILTER COVER 1

16 3120015 STEEL BALL 1

17 0700-012603-1000 SPRING, RELIEF VALVE 1

18 0GR0-014003 SCREW PLUG, RELIEF VALVE 1

19 0180-332004 O-SEAL RING 19x2.5 1 19x2.5
20 0800-011300-0004 OIL FILTER ELEMENT 1

21 0800-014003 O-SEAL RING 63x2.5 1 63x2.5
22 0180-014010 WIRE CLAMP 3

23 0800-014013 OVERFLOW HOSE 1

24 01A0-022102 PIPE JOINT 1

25 0010-013006-0010 JOINT, BREATHER HOSE 1




E02-1 L% R4 CYLINDER HEAD COVER ASSY. |

Vig

E02-1 CYLINDER HEAD COVER ASSY

Item No. Parts Number Parts Name(EN) Qty Specification
01 0800-021002-00001 SEAL RING, CYLINDER HEAD COVER 1
02 0800-021001 CYLINDER HEAD COVER 1
03 0800-021102-10000 RUBBER WASHER 4
04 0800-021103 CAP, RUBBER WASHER 4
05 0800-021101-10001 BOLT, CYLINDER HEAD COVER 4




B 1A /CYLINDER HEAD ASSY

E02-2-A CYLINDER HEAD ASSY (WITHOUT FUEL VAPORIZATION SYSTEM)

Item No. Parts Number Parts Name(EN) Qty Specification
01 0700-022014-10001 BOLT M10x176, CYLINDER HEAD 4 M10x176
02 8010-020001 NUT M8, MUFFLER JOINT 2 M8
03 0180-022003-00001 STUD M8x42 2
04 0800-022600-20000 ROCKER ARM ASSY, AIR EXHAUST 1
05 0GQ0-022001-00001 BOLT M6x120 2 M6x120
06 0800-022005 VALVE, EXHAUST 2
07 0800-022800 SPARK PLUG 1
08 0800-022300 BUSHING, EXHAUST PIPE 1
09 0800-022008 LOWER SEAT, VALVE SPRING 4
10 0010-022500-10000 SEAL RING, VALVE STEM 4
11 0800-022006-10000 VALVE SPRING 4
12 0800-022016 LOCK CLIP, VALVE 8
13 0800-022007 UPPER SEAT, VALVE SPRING 4
14 30132-550160030 SCREW ST5.5x16 1 ST5.5x16
15 0800-022011 WASHER 5.3x11x1.5 1 5.3x11x1.5
16 0800-022013-10000 THERMOSTAT CAP 1
17 0800-022700 THERMOSTAT 1
18 0180-013208-0010 BOLT M6x45 2 M6x45
19 0010-022802 SEAL RING 1
20 0GR0-022003 SEAT, THERMOSTAT 1
21 30502-028000N O-RING 1 28x2.65
22 0800-022004 VALVE, INTAKE 2
23 0800-022200-00002 GASKET, CYLINDER HEAD 1
24 0800-022015-00001 SCREW PLUG M12x1.5 1
25 0800-022014 WASHER 12.2x18x1.5 2 12.2x18x1.5
26 018B-022810 WATER TEMPERATURE SENSOR 1
27 0800-022002 WASHER 12.3x18.5x0.5 4 12.3x18.5x0.5
28 0800-022001 ROCKER ARM SHAFT 2
29 0800-022500-20000 ROCKER ARM ASSY, AIR INTAKE 1
30 0JY0-022100-20000 CYLINDER HEAD 1
31 080V-025002-1000 SEAL RING, MANIFOLD 1
32 01A0-110005 CLAMP 57 1
33 0GR0-022900 INJECTOR SEAT 1
34 0130-011114-00001 BOLT 2
35 0800-022510 ADJUST SCREW, VALVE CLEARANCE 4
36 0800-022506 ADJUST NUT, VALVE CLEARANCE 4
37 0GQ0-0220A0-10000 CYLINDER HEAD 1




B ##/CYLINDER HEAD ASSY

E02-2-B CYLINDER HEAD ASSY (WITH FUEL VAPORIZATION SYSTEM)

Item No. Parts Number Parts Name(EN) Qty Specification
01 0700-022014-10001 BOLT M10x176, CYLINDER HEAD 4 M10x176
02 8010-020001 NUT M8, MUFFLER JOINT 2 M8
03 0180-022003-00001 STUD M8x42 2
04 0800-022600-20000 ROCKER ARM ASSY, AIR EXHAUST 1
05 0GQ0-022001-00001 BOLT M6x120 2 M6x120
06 0800-022005 VALVE, EXHAUST 2
07 0800-022800 SPARK PLUG 1
08 0800-022300 BUSHING, EXHAUST PIPE 1
09 0800-022008 LOWER SEAT, VALVE SPRING 4
10 0010-022500-10000 SEAL RING, VALVE STEM 4
11 0800-022006-10000 VALVE SPRING 4
12 0800-022016 LOCK CLIP, VALVE 8
13 0800-022007 UPPER SEAT, VALVE SPRING 4
14 30132-550160030 SCREW ST5.5x16 1 ST5.5x16
15 0800-022011 WASHER 5.3x11x1.5 1 5.3x11x1.5
16 0800-022013-10000 THERMOSTAT CAP 1
17 0800-022700 THERMOSTAT 1
18 0180-013208-0010 BOLT M6x45 2 M6x45
19 0010-022802 SEAL RING 1
20 0GR0-022003 SEAT, THERMOSTAT 1
21 30502-028000N O-RING 1 28x2.65
22 0800-022004 VALVE, INTAKE 2
23 0800-022200-00002 GASKET, CYLINDER HEAD 1
24 0800-022015-00001 SCREW PLUG M12x1.5 1
25 0800-022014 WASHER 12.2x18x1.5 2 12.2x18x1.5
26 018B-022810 WATER TEMPERATURE SENSOR 1
27 0800-022002 WASHER 12.3x18.5x0.5 4 12.3x18.5x0.5
28 0800-022001 ROCKER ARM SHAFT 2
29 0800-022500-20000 ROCKER ARM ASSY, AIR INTAKE 1
30 0JY0-022100-20000 CYLINDER HEAD 1
31 080V-025002-1000 SEAL RING, MANIFOLD 1
32 01A0-110005 CLAMP 57 1
33 0GR0-022900-10000 FUEL INJECTOR SEAT 1
34 0130-011114-00001 BOLT 2
35 0800-022510 ADJUST SCREW, VALVE CLEARANCE 4
36 0800-022506 ADJUST NUT, VALVE CLEARANCE 4
37 0GQ0-0220B0-10000 CYLINDER HEAD 1




Vi

SL{5% CYLINDER BODY ASSY. |

E02-3 CYLINDER BODY ASSY.

Item No. Parts Number Parts Name(EN) Qty Specification
01 30406-00500 ROLLER NEEDLE P5x11.8 2 P5x11.8
02 0GQ0-023100-10010 CYLINDER BODY ASSY 1 GROUP 1
02 0GQ0-023100-10020 CYLINDER BODY ASSY 1 GROUP 2
03 0GS0-023200-00001 TENSIONER ASSY 1
04 0010-021017-0010 BOLT M6x25 2 M6x25
05 0180-023003 GASKET, TENSIONER 1
06 0GR0-023001 GASKET, CYLINDER BODY 1
07 0GR0-023300 UPPERGUIDE, CHAIN 1
08 0GR0-023200 TENSION PLATE 1
09 0700-024008-00001 PIN SHAFT 1
10 0JYA-023001-00001 HEX FLANGE BOLT M6x6 1
11 0700-011202 O-SEAL RING 8.2x1.90 1 8.2x1.90




E024 #34L CAMSHAFT OF CYLINDER ASSY.

E02-4 CAMSHAFT OF CYLINDER ASSY
Item No. Parts Number Parts Name(EN) Qty Specification
01 0800-024100 TIMING CHAIN 1
02 0GR0-024001-00002 CAMSHAFT 1
03 0010-021019-0010 BOLT M6x12 1 M6x12
04 0800-024004-10000 HOLDING STRIP, CAMSHAFT 1
05 30004-060010130 BOLT M6x10 2 M6x10
06 0GR0-024002 TIMING DRIVEN SPROCKET 1
07 0GR0-024200-10000 STARTER DECOMPRESSOER 1
08 0GR0-024003-00001 BOLT M8x32 1 M8x32
09 0800-024002 DOWEL PIN, SPROCKET 1




E03-A Bi#iHl4/ MAGNETO ASSY.

|

E03 MAGNETO STATOR ASSY

Item No. Parts Number Parts Name(EN) Qty Specification
01 0GR0-031000-1000 MAGNETO ROTOR 1 HIGH-POWER, PRODUCED BY LANG FANG KE SEN
02 0GQV-032000-1000 MAGNETO ROTOR ASSY 1
02 OGRV-032000-1700 NAGNETO STATOR ASSY 1
03 0180-030001-00001 SCREW M6x30 3




EO4 i 15 341 CRANKSHAFT & CONNECTING ROD & PISTON ASSY.

‘_
E04 CRANKSHAFT & CONNECTING ROD & PISTON ASSY.
Item No. Parts Number Parts Name(EN) Qty Specification
01 0JYA-0400B0 PISTON RING ASSY 1 SUPPLIERS:ATG
02 0800-040006-00032 PLAIN BEARING, CONNECTING ROD 2 YELLOW
02 0800-040006-00022 PLAIN BEARING, CONNECTING ROD 2 BLACK
02 0800-040006-00012 PLAIN BEARING, CONNECTING ROD 2 RED
03 0800-042004 BOLT, CONNECTING ROD 2
04 0800-040005 CIRCLIP, PISTON PIN 2
05 0180-040007 WOODRUFF KEY 1
06 0GQ0-041100-00022 CRANKSHAFT ASSY 1 MARK B@MATCHED WITH MARK A BALANCER SHAFT ASSY
06 0GQ0-041100-00012 CRANKSHAFT ASSY 1 MARK A@MATCHED WITH MARK B BALANCER SHAFT ASSY
07 0800-040001-20022 PISTON 1 MARK 2
07 0800-040001-20012 PISTON 1 MARK1
08 0800-040002 PISTON PIN 1
09 0GQO-160000-00021 BALANCER SHAFT ASSY 1 MARK B@MATCHED WITH MARK A CRANKSHAFT ASSY
09 0GQO-160000-00011 BALANCER SHAFT ASSY 1 MARK A@MATCHED WITH MARK B CRANKSHAFT ASSY
10 0800-042000-00011 CONNECTING ROD ASSY 1 MARK 1
10 0800-042000-00021 CONNECTING ROD ASSY 1 MARK 2




E05 CLUTCH & CVT ASSY.(18g WEIGHT ROLLER)

Item No. Parts Number Parts Name(EN) Qty Specification
01 0GRB-051000-10070 DRIVE PULLEY ASSY 1 18g WEIGHT ROLLER
02 0JY0-050001-00001 BOLT, DRIVE PULLEY 1
03 0GR0-052000 DRIVEN PULLEY 1
04 0180-055000-0003 DRIVE BELT 1 BANDO
04 0180-055000-0004 DRIVE BELT 1 MITSUBOSHI
05 0GR0-050001-00001 ADJUSTING WASHER 1
06 0GR0-051005 NYLON PROTECTOR, WEIGHT ROLLER 6 CVtech
07 0GR0-051004-50000 WEIGHT ROLLER 6 18g
08 0GR0-051006 NYLON SLIDER 3
09 0GR0-051003-40000 SPRING, DRIVE PULLEY 1
10 0JYA-051013-10001 NUT, DRIVE PULLEY 1
11 0GR0-051007 HEXAGONAL BORE WASHER 1
12 0GR0-051002-00001 RAMP PLATE 1
13 0GR0-051100 PRIMARY LOOSE PULLEY ASSY 1
14 0GR0-051011 STEEL WASHER 1 CVtech
15 0GR0-051009-10000 NYLON WASHER 1
16 0GR0-051200-10011 PRIMARY TIGHT PULLEY ASSY 1
17 0GR0-051300 OVERRIDING CLUTCH 1
18 0GR0-051001 SPRING SEAT 1 CVtech
19 0GR0-052100 DRIVEN FIXED PULLEY ASSY 1 CVtech
20 0GR0-052003 TAPER KEY 1 CVtech
21 0GR0-052004 CIRCLIP 1 CVtech
22 0GR0-052200 DRIVEN SLIDING PULLEY ASSY 1
23 0GR0-052001 SPRING, DRIVEN PULLEY 1 CVtech
24 0GR0-052005 NYLON BLOCK 3 CVtech
25 0GR0-052006 SCREW 3 CVtech
26 0GR0-052002 CAM PLATE 1 CVtech




E06-1 H#52H k(1) TRANSMISSION SYSTEM(1) ‘

Vig

E06-1 TRANSMISSION SYSTEM (1)

Item No. Parts Number Parts Name(EN) Qty Specification
01 0GR0-061001 SECONDARY SHAFT, DRIVE 1
02 0800-061002 WASHER 17.5x32x1 1 17.5x32x1
03 0180-061012 GASKET 20.5x30x1.5 3 20.5x30x1.5
04 0GR0-061200 DRIVEN GEAR, LOW RANGE 1
05 0GR0-061006-10000 SLIDE GEAR 1
06 0180-061007-0050 CIRCLIP 25 4 25
07 0GR0-060100 NEEDLE BEARING 20x25x12 4 20X25X12
08 0GR0-061005 GEAR, HIGHRANGE 1
09 0GR0-061004-00001 OUTPUT DRIVE GEAR 1
10 0GR0-061008 WASHER 3
11 0GR0-061003 GEAR, REVERSE 1
12 0GR0-061009-00001 WASHER 25x34x1.5 1 25x34x1.5
13 0GR0-061002 GEAR, PARKING 1
14 0GR0-060001 MAIN SHAFT 1
15 0JY0-060001-00002 NUT, MAIN DRIVE SHAFT 1
16 0GR0-060002 REVERSE GEAR 1
17 30801-02005 CIRCLIPS FOR SHAFT 20 1 20




E06-2 SEZER(2YTRANSMISSION SYSTEMQ)|

2 13 12
E06-2 TRANSMISSION SYSTEM(2)
Item No. Parts Number Parts Name(EN) ty Specification
01 0180-062101 DRIVE BEVEL GEAR SHAFT 1
02 0180-061007-0050 CIRCLIP 25 2 25
03 0180-062102-00001 OUTPUT DRIVEN GEAR 1
04 0180-062103-10000 BEARING SEAT, DRIVE BEVEL GEAR 1
05 30499-02501 BEARING 1 25
06 0180-062104-0010 LIMITATOR, BEARING 2
07 30124-080025810 SCREW M8x25 4 M8x25
08 0JYA-062104 BOLT M8x28 8 M8x28
09 0180-062105-0004 ADIUSTING WASHER, DRIVE SHAFT GEAR 1 t=0.35
09 0180-062105-0003 ADJUSTING WASHER, DRIVE SHAFT GEAR 1 t=0.3
09 0180-062105-0002 ADJUSTING GASKET, DRIVE BEVEL GEAR T=0.25 1 T=0.25
09 0180-062105-0001 ADJUSTING GASKET, DRIVE BEVEL GEAR T=0.2 1 T=0.2
09 0180-062105 ADJUSTING GASKET, DRIVE BEVEL GEAR T=0.15 1 T7=0.15
10 0GR0-0622A0-10001 BEVEL GEAR ASSY 1
11 0180-062107-00001 LOCK NUT, BEVEL GEAR 1
12 0JWA-060002-00001 LOCK NUT, BEVEL GEAR 2
13 0GR0-062204 WASHER 10x27.5x4 2 10x27.5x4
14 0800-062202-10001 DRIVEN BEVEL GEAR BEARING SEAT 1
15 0800-062203-0004 ADJUSTING GASKET, DRIVEN BEVEL GEAR T=0.5 1 T=0.5
15 0800-062203-0003 ADJUSTING GASKET, DRIVEN BEVEL GEAR T=0.4 1 T=0.4
15 0800-062203-0002 ADJUSTING GASKET, DRIVEN BEVEL GEAR T=0.3 1 T=0.3
15 0800-062203-0001 ADJUSTING GASKET, DRIVEN BEVEL GEAR T=0.2 1 T=0.2
15 0800-062203 ADJUSTING GASKET, DRIVEN BEVEL GEAR T=0.1 1 T=0.1
16 0800-062204 OIL SEAL 35x50x7 1 35x50x7
17 0800-062205 0-SEAL RING 25x2 2 25x2
18 0800-062206 STOPPER NUT, BEARING 1
19 0180-062205 O-SEAL RING 88x2.5 1 88x2.5
20 30400-03500 BEARING 1 35
21 9CR6-300201-10000 DRIVE SLEEVE, ENGINE 1
22 0JWA-062302 OIL SEAL 35x61x9(14) 1 35x61x9
23 0180-060008 BEARING RETAINER, FRONT OUTPUT SHAFT 1
24 30400-02501 BEARING 1 25
25 0GR0-062301-10001 FRONT OUTPUT SHAFT ASSY 1
26 0GR0-060003 COUPLER 1
27 30400-02502 BEARING 1 CHINA




E06-3 #4254 B3V TRANSMISSION SYSTEM(3)|

E06-3 TRANSMISSION SYSTEM (3)

Item No. Parts Number Parts Name(EN) Qty Specification
01 0800-063002 SHAFT, SHIFT FORK 1
02 0GR0-063002-00001 SWING ARM, PARKING 1
03 30801-01205 CIRCLIPS FOR SHAFT12 3 12
04 0GR0-063001 SHIFT FORK 2
05 0180-063003-0050 FORK SPRING, THIN 1
06 0180-063005-0050 FORK SPRING, THICK 1
07 0180-063006-0010 SPRING SEAT 1
08 0GR0-064001 SHIFT DRUM 1
09 0800-064002 PIN SHAFT 1
10 0GR0-064002 CAM, PARKING 1
11 0180-064001-0010 LIMIT GASKET 1
12 0180-064002-00001 LOCK SCREW T25 1
13 0180-064003-0050 GEAR CONTACTOR 1
14 0180-064004-0050 SPRING, GEAR CONTACTOR 1
15 0180-068001-00100 HOLLOW BOLT M14x1.5 1 M14x1.5
16 0180-068002 GASKET 14.4x22x1 1 14.4x22x1
17 0180-068003-0050 SPRING, LIMIT 1
18 3120003 STEEL BALL3/8 1 38"
19 0010-021017-0010 BOLT M6x25 3 M6x25
20 0010-080012-0010 BOLT M6x32 1 M6x32
21 0800-065001-20000 GEARSHIFT COVER 1
22 0GR0-0630A0 SHIFT FORK ASSY 1
23 0180-065100-10002 DRIVE SECTOR GEAR 1
24 0180-065002 OIL SEAL SD15x25x5 1 SD15x25x5
25 0GR0-065003 METAL GASKET, SECTOR GEAR 1
26 0180-065201-0010 WASHER, DRIVEN SECTOR GEAR 1
27 0180-065202-0050 SHAFT, DRIVEN SECTOR GEAR 1
28 0180-065203 DRIVEN SECTOR GEAR 1
29 0180-065204-0050 GASKET 13.5x22x1 1 13.5x22x1
30 0180-065205-0010 RSION SPRING, DRIVEN SECTOR GE| 1
31 0180-065206-00001 WASHER 6.2x22x2 1
32 0010-013008-0010 BOLT M6x35 1 M6x35
33 0GR0-064000 SHIFT DRUM ASSY 1




E07 HLt%4l OlL PUMP ASSY.

Vig

EOQ7 OIL PUMP ASSY

Item No. Parts Number Parts Name(EN) ty Specification
01 30406-00400 ROLLER NEEDLE P4x15.8 1 P4x15.8
02 0A80-050004 WASHER 1
03 0GR0-0700A0 ROTOR ASSY, OIL PUMP 1
04 0800-070003 COVER, OIL PUMP 1
05 0010-030002-00001 BOLT 3
06 0GR0-070004 DRIVE GEAR, OIL PUMP 1
07 0GR0-070003 SHAFT, OIL PUMP 1
08 0800-011005 WASHER 10 1 10
09 30406-00402 ROLLER NEEDLE P4x21.8 1 P4x21.8
10 30801-01005 CIRCLIPS FOR SHAFT10 2 10
11 0GR0-070005 DUAL GEAR, OIL PUMP 1
12 0010-021019-0010 BOLT M6x12 2 M6x12
13 0GR0-070006 OIL GUARD 1
14 0GR0-070100 NEEDLE BEARING 10x22x16 1 10X22X16




E08 7K 41/ WATER PUMP ASSY |

Vi

E0O8 WATER PUMP ASSY

Item No. Parts Number Parts Name(EN) Qty Specification
01 0GRV-080001-6100 WATER PUMP COVER 1
02 0180-081001-00001 IMPELLER, WATER PUMP. 1
03 0GR0-080002 SEAL RING, WATER PUMP 1
04 0700-081200 WATER SEAL ASSY 1
05 0110-080005 OIL SEAL 10x20x5 1 10x20x5
06 30400-01000 BEARING 1 6000
07 30801-01005 CIRCLIPS FOR SHAFT10 1 10
08 0180-081004-0050 WATER PUMP SHAFT 1
09 0010-080013-0010 BOLT M6x22 5 M6x22
10 0010-021019-0010 BOLT M6x12 1 M6x12
11 0010-060009 WASHER 6 1 6




B0Y #3%4/STARTING SYSTRM

EQ9 STATERING SYSTEM

Item No. Parts Number Parts Name(EN) ty Specification
01 0180-0910A0-00001 DRIVEN GEAR ASSY 1
02 0010-080013-0010 BOLT M6x22 2 M6x22
03 30102-080020810 SCREW M8x20 6 M8x20
04 30401-02800 NEEDLE BEARING 1
05 0180-091001-00001 DRIVEN GEAR 1
06 0180-091200 OVERRIDING CLUTCH 1
07 0180-091006 AXLE, DUAL GEAR 1
08 0GR0-091002 STARTER DUAL GEAR 1
09 0GSV-093000-1100 START MOTOR 1




REIWIH25) ENGINE GASKET SET

E29 ENGINE GASKET KIT

Item No. Parts Number

Parts Name(EN)

Specification

01 0GS0-0000A0-00001

GASKET KIT, ENGINE




Rkt O ENGINE OIL SEALSO-RING |

o

E30 ENGINE OIL SEAL &0O-RING

Item No. Parts Number Parts Name(EN) Qty Specification

01 0GS0-0000A1 OIL SEAL & O-SEAL RING KIT, ENGINE 1




